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IMepexknan ykpaiHCBKOK MOBOH, ABTEHTHYHICTH Jlo PeecTpaniiinoro nocBigueHHs
SIKOTO NMiATBEpPI/KeHAa YNOBHOBAKEHOKW 0c00010 Ne Bia p-
3agBuuka (dABopebka T.FO.), indopmauii mnpo

32CTOCYBAHHS JiKapCcbLKOro 3acody

Jlucrok - Braaaum: Indopmanis aasa kopuerysaua

AJIBEUT 250 OJI nopoliok i PO3UMHHHK 715 PO3UMHY 714 iH €KILifi
AJIBEMT 500 OJI nopoImoK i po3YMHHHK UTA PO3UMHY s iH €Ki
AJIBEMT 1000 OJI nopomrok i po3uMHHMK 1718 PO3UMHY 19 iH' €Kil
AJIBEMT 1500 OJ] nopomIoK i pO3YMHHUK /15l PO3UMHY JUIS iH €Kil
AJIBEUT 2000 O] MOPOLIOK i PO3UYMHHUK /718 PO3YMHY /U1 iH €KUM
AJIBEMT 3000 OJ nopowok i po3uMHHHUK 178 PO3UHHY A1 i1’ €Kil

Oxrokor anbda (pekomOinanTHHIi moacekui paktop VIII sropranns)

ITpounTaiiTe yBakHO BCi NYHKTH HbLOr0 BKJIAJAHUIY, HNEpII HiK PO3MOYATH 3aCTOCOBYBATH
npenapar, Tak Ik TYT MICTHTBLCS Ba)KJIuBa indopmanis 11s Bac.
- 30epiraiite uei TMCTOK-BKIaAMIL. MOXKIHBO, BaM JIOBEIE€THCS NPOYMTATH 11 LE pas.
- Sxmo y Bac € saxi-HeOy/Ab 101aTKOBI MUTaHH:A, 3BEPHITLCS 10 CBOTO Jikaps abo apmalieBTa
abo MeacecTpH.
- leii npenapar Oy;n0 mpu3HadeHo TiIbKM A1g Bac. He napaiite ioro inmum. Lle moxe
HALUKOAMTH 1M, HABiTh SKILO O3HAKH XBOPOOM TaKi kK, K y Bac.
- Skmo Bu BugBuaM Oynap-aki noGiuni edexktn oOroeopite X 3 BawmMMm nikapem abo
(apmaneeTom abo mezacectporo. Brimouaroun Oyb-sKi MOKIMBI M0OIYHI edekTH., o He
nepepaxoBaHi B JaHOMY iHdopmarttiiinomy muctky. Jlusucs ITyHkT 4.

Mo B ubomy BKIAAAHIII

1. o Ttake AIIBEFIT i 1151 4Oro BiH 3aCTOCOBYETHCH

. lllo noTpi6ro 3HaTH, nepu Hix 3actocopysat AJIBEUT
. SIx 3actocoByBatn AJIBEUT

. MoxumBi noGiuni edexTu

. Slx 36epiratu AJIBEWT

6. BmicT ynakoBku Ta iHImoi iHpopmanit

s W

Mo Take AJIBEUT i n.1s1 woro BiH 3aCTOCOBYETHLCH

AJIBEUT wmictuts nilo4y peuoBHHY OKTOKOr anb(a, peKOMOIHAHTHHI JTH0/CHKHMI] tdakrop VIII
3ropTaHHs, OTPUMaHMH 32 J01noMorolo TexHosorii pekomOinanTHol IHK. ®akrop VIII HeobxixHwmii
ULl YTBOPEHHS 3rYCTKIB KPOBI i 3yNMMHKKA KPOBOTEYI.

V nauientie 3 remodiniero A (Bpoaxenum jgediuutom daxropa VIII) Bin BiacyTHil abo He
(hyHKLIOHYE HAJIEKHUM YHHOM.

AJIBEMT 3acTocoByioTh 15 JKyBaHHA i MONEpeKEHHS KpOBOTeY Yy MAalliEHTIB yCiX rpyn 3
remodiniero A (cnajaKoBe NMOPYIIEHHS 3rOpTaHHSA KPOBi, BUKIIMKaHe BiacyTHicTIO aktopa VIII).

AJIBEMWT Burorossitots 6e3 nogaBanHs O11Ka JOAMHY i 61/1Ka TBAPUHHOTO MOXOUKEHHS, B YChOMY
BUPOOHHYOMY IPOLIECI.

2. Illo noTpi6no 3naTH, nepm Hik 3acrocopysatu AJIBEMT
He 3acrocoyiite AJIBEUT
- JSlxuro y Bac azepris Ha OKTOKOr ajiba, abo 10 OyIAb-KOTO KOMIOHEHTY npe ,
nepepaxoBaHuX B po3;1111| 6).
- Slkmo y Bac anepris Ha 10 6inKa Muieit abo XOM'SKiB.
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SIKIIO BM HE 3HAETE MPO L€, 3BEPHITHCS 0 CBOTO JiKaps.

[onepemkeHHs i 3an1001KHI 3aX01H

[IpokoHcyibTyiiTech 3 Bawmm nikapem nepiu uix sactocopysatn AJIBEMT. Bu nouHHi
TIOBIAOMHMTH CBOTO JliKaps, AKio Bu nonepeanso JiKyBanucs npenaparamMu daxropa VIII, ocobauso
K10 Bu po3poGumm iHTiGiTopH, TaK K TaM Moxke OyTH Oitbi BUCOKMHA PU3HK, 1110 [1€ TOBTOPUTHCA
we pas. IuriGitopu 670KyIOTh aHTHTiNa MPOTH (akTopa VIII, ue npu3BOAMTH 10 3HHKEHHA
epexrusrocti AJIBEUT i 3anoGirae KOHTPOIOBAHHIO KkpoBoTeui. PO3BUTOK IHTIGITOPIB € BiIOMUM
yCKJIaHEHHAM Tpu JiKyBaHHi remodinii A. SIkmo kpoBoTeya HE KOHTPOMOETHCA 3 AJIBEUT.
oJipasy MOBiZIOMTeE CBOTO JliKaps.

IcHye pifKicHa MOMKIMBICTH TOTO, IO BH MOXKETE BiuyBaTH aHadiNnakTHYHY peakiilo (Baxkka,
panToBa ajepriyHa peakuis) Ha AJIBEMT. Bu mosunHi GyTH MNOBifOMIEHi MPO paHHi O3HAKHM
allepriuHMX peakuiii Taki K BMCHIL, KPOIMB'AHKA, M0ABA nyxupis, ceepOiK, HaOpsK ryd i s3uKa,
TPYJHOIII MXAHHS, XPHITH, BAXKKICTh Y TPYAAX, 3aralbHe BIUYTTS He3AyKaHH, | 3anaMOpO4CHHS.
[li cuMnTOMH MOXYTh OYTH PaHHIM MONEpeUKEHHAM aHainakTHYHOrO WIOKY, MPOSBU AKOrO
MO3KYTh MPOSBISTHCH BKIIOYATH pi3Ke 3anaMOpOYeHHs, BTpary CBi/ZIOMOCTI, 1 YTpY/HEHE IUXaHHA.

SIKIO BMHMKHE SKMii-HeOyab 3 LMX CHMIITOMIB, iHdy3il0 NOBUHHO HeraiHo 3ynmuHMTH. Bakki
CHMITOMM, BKTIOYAIOUM YTPYAHEHHS JIMXaHHA | HENPUTOMHICTb, BMMAraioTh HeraiHoro
TEPMIHOBOIO JIKYBaHHS.

Pozeumox Paxmopa VIII inziGimopis y nayiennis

SIkio pisens ¢akropa VI awol naasmMu He 10CATae OYIKYBAHOTO PiBHA, 200 AKIIO KPOBOTEHA HE
a7leKBaTHO KOHTPONbOBaHA, MpH 30iMbLIEHHI HACTYIHOI JI03H, CII 3anio3puTH MPHCYTHICTH
inriGitopie daxropa VIIL. Hasenicts inriGitopis dpaxropa VIII 6yae nepeBipATHCS BAIIMM JIIKapeM.
Slkiio y Bac po3BuHysMcs iHriditopu dakropa VIII, MOKIMEO, Oyzae notpibHa Giblua KiNbKiCTh
AJIBEWUT 1106 KOHTpOMOBaTH KpoBOTedy. SIKIIO 1A 1032 HE KOHTPOJIOE Ballie KPOBOTETY, niKap
MOJKe PO3IJIAHYTH MUTAHHS PO BUKOPUCTAHHA iHworo npenapary. He 301bILYHTE CyMapHY 103y
AJIBEMT, 1106 KoHTpomoBaTH KpoBOTEdy Ge3 KOHCY/IbTallil 3 JiKapem.

JIiTH i DiAJTITKH
nepepaxoBaHi noneperKeHHs i 3anoGikHi 3aX0/M 10 3aCTOCYBaHHS U1 10pOCITHX i miteit (Bix 0 1o
18 pokis).

Inui gdikapebki 3acodH i AJIBEUT
IMogizoMTe CBOrO JiKaps. AKIIO BH NPHiIMAcTe. OCTAHHIM YacoM NpHiiMani ado MOKeTe NpHAMaTH
Oy tb-sK1 iHIL JIIKH.

BarituicTs i rogyBaHHs IPYAd0
Slkimo Bu BariTHa abo X royeTe rpyamo, AyMaeTe, WO BariTHa abo NiaHyeTe 3aBariTHITH,
sanTaiite y Baimoro Jikaps npo 3acTepesKeHHs Nepil HiK 3aCTOCOBYBATH Nperapar.

BnMB HA 31aTHICTH KepyBaTH aBTO 200 iHIIMMH MeXaHi3MaMH
AJIBEMT He BniuBac Ha 31aTHICTh KepyBaTH aBTOMOGineM ab0 OyAb-AKHMH IHIIMMH BaKKHMH
MeXaHi3MaMHu.

AJIBEUT micturs narpiii
INpenapar mictute 0.45 mmonb Hatpito (10 mr) B oaHOMY ¢nakoni. Jlo yparu maiieHTiB 110
3HAXOAThCA Ha KOHTPOJILOBaHi# ieTi HaTpilo.

3. Sk 3acrocoByBaTH AJIBEUT
Bama Teparnis noBuHHa OyTH CTIpsMOBaHa Jikapem 3 JOCBIIOM B aoraaii
remodimicio A.
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Bam nikap po3paxye Bauy 103y AJIBEWT (y misknapoanux oanHuLX a6o MO) inauMBizyaibHO 10
Bamwioro cTaHy Ta MacH Tilld. a TAKOX BMKOPHMCTaHHS [ MPOQINaKTHKK YK JIIKYBaHHA KpOBOTEY.
YacTtoTa BBeieHHs Oy/le 3aeKaTH Bijl TOro, HaCKLIbKHU AJIBEUT edexturnnii y Bawomy Bunasxy.
SIk npaBmIIO 3aMiCHa Tepartis 3 AJIBEMT ne nosrotpusaie JiKyBaHHS.

3apkan npuiiMaiiTe npenapar TOYHO TaK, AK MPOMHCAB nikap. OGroBopiTh Le 3i CBOIM JiKapeMm,
K110 B He BrIEBHEHI.

HosyBanns 115t NPO(LTAKTHKE KPOBOTEY

3Buuaiina go3a Oyae Bia 20 o 40 MO oxrtokor anba Ha Kinorpam Macu Tiia, IO BBOIMTECH 3
inTepBasoM iz 2 70 3 aHie. [TpoTe, B JeAKMX BHNAKAX, OCOOTHBO Y MONIOJMX Malli€HTIB, MOKYTh
GyTH HeoOXiHi Ginbi KOPOTKI MPOMIXKKH 4acy abo Giblu BHCOKI 103H.

Jlo3zyBaHHsI /1151 JJIKYBaHHS KPOBOTEY
Jl03a OKTOKOT aib(ha po3paxoBYEThCs BiMOBIAHO 10 MacH Tina i piBHa ®akrtopa VIII.
Koediuient pinip ®akropa VIII Gyzae 3anexaty Bia TAOKKOCTI i oKasmizauii KpOBOTEUI.

[ Jlo3a OJI=maca Tina (xr) x 6axauuii paxrop VIII niasuuienns (%o BiJ HOpMabHOTO) X 0.5 ]

V naBejeHii HYKuUe TabIULI cxema piBHiB MiHiMaibHOTO piBHs daktopa VIII B kpoBl. V Bunaaky 3
nepesiueHHMH BUNazKaMK remoparii, aktueHicTs ¢aktopy VIII He noBHHHA ONMYCKAaTHCA HHKYE
3a71aHoro pieHs (y % BiJl HOPMATBHOTO) NPOTATOM Bi/NIOBIAHOTO MEPioLy.

IMpu nepHux obGcraBMHAX. Gilblia KiTbKICTh, HDK pO3paxoBaHa MOKe 3HAZ100UTUCA, OCODIHBO Y
BHNaJIKax iHTiGIiTOpa NpH HU3LKOMY TUTPI.

Skwo y Bac € BixuyrTs, 1m0 edexr AJIBEUT HenocratHiii, 38epHiThCs 10 Baworo nikaps.

Bamr nikap 6yje BMKOHYBAaTH BiAnoBiaHi saGopaTopHi TeCTH, WOO MEpeKOHATHCH, W0 Yy Bac €
anekearuuii akrop VIII Ha neHux piBHax. Lle 0co61HBO BajkIMBO, SKILO y Bac Oyiu cepiiozHi
ornepatuii.

3acTocyBanus y aiteii i miaaiTkis (Bin 0 10 18 pokis)

Pexomenpanii mo/10 103yBaHHs A4 JTiKyBaHHS KpoBoTEH, HaBeJleHi BMLUE, OJHAKOBI /UlA AiTeH i
nopocimx. JIns npodinakTHKM KpoBoTey B AiTel y Bili 10 6 pokis. a03u 20 10 50 MO na Kmorpam
Macd Tina 3 mrepaa.nou Bin 3 no 4 pasiB Ha THXKIEHb. BeeaeHus AJIBEUT y nitei
(BHYTPILIHBOBEHHO) He BiAPI3HAEThCA BiJ BBeJAeHHA As MiANTKIB. LleHTpanbHMil BEHO3HMI
npuctpiii (CVAD) moxe crath HeoOXiguuM, mod nposoauTH duacti iHdysii ¢axtopa VIII
nperapary.

Cnocid i mIAXH BBe/IeHHS

AJIBEWT 3a3Buuaii BBOAAT y BEHY (BHyTplmeoaeHHo} Bawum nikapem ado MEACECTPOIO.

By abo xToch iHmmii Takoxk Moske BBoauTH AJIBEWT in’ekuiiiHo, ane TiIABKA Mic/as NPOXOUKEHH
HaJIeKHOT MiAroToBKH. JleTanbHy IHCTPYKIiIO 14 caMoCTiHHOro BBeieHHs Bu MoxeTe oTpumMar y
KIHIII 1aHOTO JIMCTKA-BKIJIaIU1IIA.

SIK1I0 BH 32CTOCOBYETE A,ZlBEﬁT Oiabie, HiXK MOTPiIOHO

3aexkn npuitmaiite AJIBEUT BignoeizHo 1o Toro, sk MpU3HAYHB Jm{ap SIKIIO BUHUKIIU OY/1b-SKI
cymmsu 3BepHiTbCs 10 Nikaps. Akumo Bu Beesm Ginbiue AJIBEWUT Hik pekoMeH10BaHO, NOBijOMTe
CBOTO JIiKaps sK HailBH/ILIE.

SIkmo Bn 3a6y.u npuiinsta AJIBEUT
He npuiimaiite nogiitHy 103y, 106 KOMIIEHCYBATH NPONYILIEHY iHAMBIyalbHY 103Y.
TTpoIOBKITL 3 HACTYNMHOrO YEProBOr0 3aCTOCYBAHHS i MPOJOBKYHTE B PerysipH
peKkoMeHIoBaHnX Baimm mikapem. 73

-/'

SIkuio BH NPHOMHHTE 3ACTOCOBYBATH AJIBEUT
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He npunussiite 3acTOCyBaHHs AJIBEHT 6e3 koucynbrauii 3 Bammm nikapem. Sxuio y Bac € 6yab-
SKi 10aTKOBI MMTAHHS, LIO CTOCYIOTHCS 3aCTOCYBAHHS JAHOrO Tpenapary. 3BepHITbCS [0 CBOTO
miKaps.

4. MosxuBa nodivyni peakmii
Slk i Bci npenmapaTy, MOXYTh BHKITHKATH MOOIYHI peakilii, Xo4a He y BCIX.

V pasi BUHHKHEHHs BaKKHX aleprivHuX (aHadinakTMHYHUX) peakuii, MPUITHHHTH iH'ekuii HeraHo.
Bu nouuui Heraiino 3eepHyTHCS 10 Bamoro nikaps. skio Bu maete Gy ki nepepaxosati patime
ajleprivfi peaxuii:

—  BHCHII, KDOIIUB’ IHKa, MyXUPLIi, reHepai3oBaHuii CBepOIK,

— HaOpsak ry0 i s3uKa,

—  yTPYAHEHE JAMXaHHSA, XPHITH, BAKKICTD Y IpyAsX,

— 3arajibHe BIAYYTTA HE3/lYKaHHS.

—  3amaMOpOYeHHs i BTpaTa CBiJIOMOCTI.

Cepii03Hi CHMITOMH BKJIIOHAIO4M YTPYJHEHE JMXaHHA | (Maiike) BTpaTa CBIZIOMOCTI, BUMAraroTh
HEraiHOTrO eKCTPEHOrO JIIKYBaHHS.

Pizko BiaMiYa1Mch HECTIPUSTINBI BUNIAAKK, TiNEpUyTIMBOCTI, BKIIOYAIOYH:

[eHepatizoBaHy Ta 3BMYAiiHY KPOTMB'SHKY (BHCHI Ha IIKipi 3 CHIBHMM CBEpOIHHSM i XPHIIH,
3HWKeHHl KpOB'SHMIA TMCK (TiMOTOHis): BTpaTa CBIAOMOCTI, WIBH/IKE CepuebHUTTs, BakKKi peakuii
rinepuyT/IMBOCTI, 1O MOXKYTh MPU3BECTH 0 TPYAHOULE Npu KOBTaHHi i/abo JMXaHHi, YepBOHE
onyxie 006auy4s ta/abo pyku (aHadinakcis).

3araabui nobiuni epextn (MoKyTh BHHHKHYTH B 1 3 10 /11021¢€i1)

IuriGitopu ®akropa VIII, ronopuui 611k, TMXOMaHKa.

Pinxicui no6iuni egpexrn (MoKyTH BHHHKHYTH B 1 3 100 Jnrojeii)

3anamMopOYeHHs, FPHI, BTPAaTa CBIJOMOCTI, He HOpMalTbHE CepUEOUTTS, YepBOHI CBEPOIIAYI IINIIKA
Ha wKipi, auckomdopT y rpyaHiil KmiTUi, cMHenk y Micwi iH’ekuii, csepOikK. MiABHIIEHE
MOTOBH/II/ICHHS, HE3BUYHMI NPUCMAK y poTi, 6inb y ropai, MirpeHs, moripmeHHs nam’sti, 03HoO,
niapes, HyJ0Ta, GMOBaHHA, 3a1MIIKa, iH(eKuWiT niMpatnunux cyaun, OmiicTs WKIpH, 3amaneHHs
OYei, BUCHII, IiIBHIIEHA MITIMBICTL i HAOPAKM HIr, 3HUIKEHHS BiJICOTKY YEPBOHMX KJITHH KpOBI,
301/1bIIEHHS YePBOHUX KJIITUH KPOBI, 611k y BEpXHiii HacTHHI xnBoTa a00 Y HHKHIH 4acTHHI rpyAHOT
KJTITKH.

Ilog s3aii 3 XipypeiaHumu 6mpyyaHHimu

Karterep-acouiifoani ingexuii, 3HHKeHHA KiZbKOCTI epUTPOLMTIB, HAOpAK KIHLIBOK Ta cyriaobis,
TpHBaNa KpOBOTeYa Mic/s BUAAICHHS ApeHaKy, 3Hukenns piens @axropa VIII i nocr onepauiiina
remMaToma.

IIo6 'azani 3 yenmpanenum eeHozHum npucmpoem (CVAD)
Karertep-acouiitosani indexuii, cuctemni indekuil i 1okaibHi TpOMOH y Miclli BBEICHHSA KaTeTepa.

IMobiuni edeKTH 3 HEBIIOMOK YACTOTOIO (4ACTOTA HEe MOXKe OYTH OLlIHEHa 3a HASBHUMHU JJaHUMH)

MOTEHUiiHO Hebe3neuni ~ Ans  JKATTA peakuil (anadinakcii) # iHwi anepriyni  peakuii
(rinep4yTaMBICTB), 3araibHi po3aaan (BTOMa, HecTa4a eHeprin).

Jonarkosi no6iuni epexkTn y airei
11, Hi’ pO3BHTOK iHTiGiTOpa y MonepeaHbO He JIKOBaHHWiA jiTed (PUPS) KaTemp‘nQB .-513&}-11 c
YCKJIa/IHEHHS, He MalOTh BIKOBHMX BiZAMiHHOCTEH y nobiuHuX edekrax 2
,J,OC;II,LIJKCHI-IS{X.
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3BiT npo nodiuHi epexTH

SIKIO BY BHABKIM MOGIUHi eheKTH, 3BEPHITHCS 10 CBOTO JiKaps. BKioyaoun CTOPOHHI e(eKTH, 110
He BKasaHi y JAHOMY JIMCTKY-BKjiajuwii. Bu Takox Moxkere nosigomiaT nobiyHi edexTn
fesznocepelHbO  4epe3  HallloHalNbHY CHCTEeMY spiTHOCTI, nepepaxosany Yy Jlomatky V.
TToBizoMasioun npo noGiuni edekTy Bu MOKeTe IONOMOITH 3a0e3nednTH Ginswe iHdopMaLii npo
6e3neKy JAaHoro npenapary.

1. Sk 36epiratu AJIBEUT
36epiraTi npenapaT B HEAOCTYHOMY /s JliTell Micii.

He 3aCTOCOBYBATH TIpenapar mic/is 3aBeplIeHHs TepMiHy NPHAATHOCTI BKA3aHOTO Ha YTIaKOoBLli.
JlaTa 3aKiHueHHs TepMiHy NPHIATHOCT] TPHBAE 10 OCTAHHBOTO /IS MOTOYHOIO MICALLA.

36epirath B xonounbHuKy (2°C-8°C).
He 3amopoxKyBaTH.

B Mesax TepMiHy npuaaTHocTi npenapary Bu Moxere 3Gepirati Horo npu Temneparypi ao 25°C
nepeJl BMKOPHCTAHHAM MPOTArOM Iepioay 10 LIECTH Micsiuis. B upoMy BHNAAKy, L JIKH
3aKiHUY€eThCA B KiHLLI LIBOTO 6-Mics4HOTO Mepioy abo CTPOKY MpHMJIATHOCTI, 3a3HAYEHOT0 Ha (1aKOHi
NPOAYKTY, 10 HacTaHe paniue. by/b jacka, 3aniuliTh KiHelb 30epiraHus 6 MicsLiB MpH KiMHATHIN
TemIepaTypi Ha YNaKoBll npenapary.

He noBepTaTi B XOJOAMIBHHUK T1ic/a 30epiraHHs npy KiMHATHIi Temnepatypi.

36epiraTi y KapTOHHiiH KOPOOLI 3 METOI0 3aXHCTY Bill CBITIIA.

Jlanuit mperapar NpH3HAYE€HHH NS OJHOPA30BOr0 BHKOPHUCTAHHA. 3acTOCOBYBATU [penapar
[IPOTATOM TPHOX F'OJUH MICIis PO3BEACHHA.

TepMiH NPUAATHOCTI BKa3aHNii Ha KAPTOHHIi yNMaKkoBLi micns abpeBiatypu «EXp.»

He pukuzaiiTe Gy/1b-5iKi npenapatd 4epes CTiuHi BOAM abo 3 NOGYTOBMMH BIIXO/IAMH. 3anuraiiTe y
Baworo dapmaiepTa K YTWli3yBaTH npenapat skuii Bu we uxopuctand. Lli 3axomn MOKyTh
3aXMCTUTH HABKOJIUILHE CEepelOBHIIE.

6. BmicT ynakoBkH Ta inwma indopmanis

o MicTHTL AJIBEUT

- Jliroya pevoBMHA OKTOKOr amb(a, (M0AchKHMii (akTop 3ropramus kposi VIII Burorossnenuii
pexomGinantroio JIHK Texnonoriewo). Koxen (hakoH 3 nopomKkom mictuts 250, 500, 1000, 1500,
2000 uu 3000 OJ] oxTOKOT anba.

- IHIi peyOBMHM: MAHITON, HATPilO XJIOPHJ, PICTHAHMH, Tperanosa, KaJblil0 XJIOpH/, TPOMETaMoJl,
nionicopbar 80 i rayTation (BiTHOBJIEHHIA).

PosumnniiK iakou: 5 M crepuiizoeanoi Boau ans in'exuifi BAKCJDKEKT 11

sIk surasiiac AJIBEUT i Bmicr ii0ro ynakosku
AJIBEUT npencrarnenuii y Burasii 6i1oro myxkoro nopouwky. ITicis possenents. po3u HnCTHi,
NMpo30pHii i BibHMIA Bijl cTOPOHHIX A0MilIoK. KokHa yrakoBka MICTHTh MPUCTPIi U1 pO3BE/ICHHS.

BaiiacHMK peecTpaniiiHOro NOCBiI4eHHs
bakcrep A’
Inaycrpiwrpacce 67
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A-1221 Bigensn

Bupobuuk:

Bakcanra benmkiym Manydextypinr CA
Byaseap Pene Bpankyap 80

B-7860 Jleccin

benwbris

bakcrep CA

Bynbeap Pene bpankyap 80
B-7860 Jleccin

Benbris

Jlnst 6y sKoi iHdopMalii 010 AaHOTO JIIKapCchKOro 3acoly, 3B KiThCA, Oy/b J1acKa, 3 MICLIEBUM
NpeICTaBHUKOM PeECTpallifHoro noCBiI4eHHs.

JIHCTOR-BKJIAIMII B OCTAHHE Y10 NEPerissHyTo

JletanbHa indopMmallis npo Leii Jikapebkuii 3aci6 10cTynHa Ha caifti €sporneiicbkoro Mean4aHoro
ArencTsa http://www.ema.europa.eu.

IneTpyKuis /It NPHTOTYBaHHS | BBE/IeHHS

Caij IOTpUMYBATHCS TEXHIKH aCeNTHKM TIPH anI‘OT\’BaHHi PO3YMHY Ta NPH BBE/CHHI.
BukopucTOBYiiTE JIHIIE CTEPHII30BaHY BOAY /U1 iH’€KUIA Ta NPUCTPIHi 111A PO3BE/ICHHA Ta
MPUTOTYBAHHS PO3UMHY. 110 0JIAETHCS 10 KOKHOT YITAKOBKH AJIBEUT. A,IIBEI/IT HE MOBHHEH
3MILIYBATHCH 3 IHIIMMHU MpenapaTtaMu abo po34YHHHUKaMH.

CyBOPO PEKOMEH/IYETCS PEECTPYBATH KOKHMI Yac BBE/ICHHS, HA3BY | HOMEp napTii.

[neTpykuis 1718 po3BeeHHs
e He 3acTocoByBaTH Ticiisl 3aKiHYEHHS TePMiHYy MPHIAaTHOCTI BKa3aHOi Ha YIAKOBLLL.
e He zacrocroyearu 3aci6 BAKCJDKEKT Il sikimo kpumka Gictepa notkojpkena abo €
O3HAKM MOPYIIEHHs LLTICHOCTI i3 MO3HAYKOIO: (MO3Ha4Ka).
e He 3amMoposKyBaTH PO3UMH MiC/Is PO3BEJIEHHS.

I. Skwo npenapar 30epiraBcs B XOonomwibHuKy, BisbMiTh AJIBEMT nopowok i ¢uakonn 3
PO3UHHIIMKOM 3 XOJOAMIEHHKA | HeXail BOHH JOCATHYTE KiMHaTHOI TemrepaTypu (Samznko 15

°Ci25°C).

2. PerensHO BUMHIATE PYKH 3 MHJIOM i TEIJIOO BOAOKO.

3. Bupanite Kpumeuku 3 GrakoHiB 3 MOPOLUIKOM Ta PO3YMHHHKOM.

4. OwumctiTh NpoOKM 3a JOMOMOrOI0 TaMIOHIB 3i crmupTom. IlocTaBTe (IaKOHM Ha MIIacKy
TMOBEPXHIO.

5. 3uimiTe 3axucHe MOKpUTTS 3 ynakoBku npuctocyeaHHs BAKCJDKEKT II, He Topkaroumch

pmicTy ynakosku (main. a). He suiimaiite BAKCJDKEKT 11 3 ynakoeku.
6. TlepeBepHiTh YNakoBKY 1 BCTaBTe NPO3OPHH MIaCTHKOBMH 3yGeub y mpoOky ¢uakona 3
pO3YMHHMKOM. BisbMiTh ymakoBky 3a kpaii i suimite i 3 BAKCJUKEKT II (man. b). He
pujangiite cudii koenadok 3 BAKCJDKEKT II.
7. Jlaa pospeleHHS BUKOPMCTOBYIOTH TilIbKM CTEPHJIBHY BOAY IS iH'€KUiH 1 npucTpiii g
po3Be/ieHHs, w0 mpenctaBneHni B ymakosui. ITepeepnite cucremy 3 BAKCJUKEKT Il
NpHeIHaHoro A0 GIakoHy 3 PO3UMHHMKOM TaK, 1100 (1akoH ONMHHMBCS Ha/l 11 )

BTAIHE PO3UMHHMK Y (J1aKOH 3 npenapaTom AJIBEMT (man. c).
8. ObepexHO nepemimaite 10 MOBHOIO PO3YMHEHHs Ipenapary,
PO3UHHHMBCA MOBHICTIO, iHaKIlle aKTUBHA PEYOBHHA He Mpoijefuepe
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[Ipenapar WBHAKO PO3YMHAETLCA (3BHUAHHO MEHLIE, Hixk 3a 1 xBununy). [licns possenenHs
PO34iH NOBHHEH GyTH YMCTHM, IIPO3OPUM i BiIbHMI BiJl CTOPOHHIX JIOMIIIIOK.

IneTpykuis aas in’ekuii
J1nst BBeJIeHHS 3aCTOCOBYHTE HAKOHEYHHK LITIPULIA 11O 101a€ThCA.

Baxciuea npumimea:
e He namaraiiTech BBOJMTH iH'€KIIiFO Nepll HDK Mpoiijere creliaibHe TPeHYBaHHS 3
BammmM Jstikapem abo MeZIcecTpoio.
e Ilepeipre NpUrOTOBNEHMI PO3YMH HA CTOPOHHI JOMILIKK i 3HEOApBICHHA TNepel
pO3BeJICHHAM (PO3UMH NOBHHEH OYTH Npo30puM, Ge36apBHUM i BLIBHUM B CTOPOHHIX

4acTOK).
He BukopuctoByiite AJIBEWT, sKio po3unH He € MOBHICTIO MPO30PUM a0 MOBHICTIO

HE PO3YHHUBCA.

i Biakpuiite cuniii xosmayok 3 BAKCJDKEKT II. He naGupaiite noBitps y MIPHIL
[puennaiite mmpuu 10 BAKCJDKEKT 1T (Man. d).

2 ITeperepHiTh cuctemy (¢akon 3 KoHueHTpaToM Mae OyTH 3BepXy). HabepiTh KOHLEHTpAT y
LINpULL, TOBUILHO NOTATHYBIIK NopiueHsb (Mai. e.)

3. Bin’eanaiite wmnpuu.

4. [lpueanaiiTe MeTeIMK TOJKA 0 wunpuua. Beexite BHYTpiHbOBeHHO. [Ipenapar moxkHa

BBOJMTH 3i MIBHAKicTIO He Oinpme 10 mu 3a xumunHy. (Jueitees Posain 4 «Moxmmsi nobivni
edexTn»).

Maun. d. Man. e.

-i- ulu.‘_t__ ————— i’:‘j’ 'E_-_- =
\..)Uz'

JIikyBaHHs Ha BUMOT'Y

V pasi HaCTYNHHUX reMOpariYHUX BUMAJIKiB aKTHBHICTH (axropa VIII He MoOBMHHA najaTh HUKYE
HaBEJIEHOTO MJIA3MOBOro pisHs akTBHOCTI (Y0abo MO/ an) y BianoeiaHomy nepioni. Jlana tabimus

Jlo3yBaHHs 1 uyacToTa BBEIAEHHS MOBMHHI OYTH ananToBaHi /10 KIiHi
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Cryninb KPOBOTE4i/THII
XipypriyHoro BTpy4aHHsi

IMoTpidHa mikoBa
akTHBHIicTL PakTopa
VIII B kpogi nic.as
indysii (% abo

YacroTa J03YBaHHHA
(roamu)/TpuBajicTh Tepanii (B AHAX)

MO/aeunairp )
PanHiii reMapTpo3, M"430Ba 20 - 40 [TosToproiite iH eKuii KoxkHi 12-24
KpoBoTeua abo KpoBoTeua B roauHu (Bin 8 10 24 roauH naiieHTam
POTOBIH TIOPOKHHHI. BIKOM J10 6 POKiB) NpOTATOM
monaiimenmie 1 JHs, MOKK He
NPUIHHATBCA KpoBoTe4aabo He Oyne
JIOCSTHYTO 3arol0BaHHs.
ITigBuILIeHHI remMapTpo3, 30 - 60 [TosToproiiTe in’eKuil Koxui 12-24
M’s130Ba KpoBoTeda abo roauny (Bia 8 10 24 roanH naitieHTam
reMaToMma. BiKOM 10 6 poKiB) npoTsarom 3 - 4 qHiB
abo Oinblue, MoKy He OyayTh YCYHEH]
OiJ1b YM HEI€3/1aTHICTb.
3arposnuBa A KUTTS 60 - 100 [MosToproiiTe iH'eKuiT KOXKHI 8-24
KpoBOTEYa. roaunu (Bia 8 a0 24 roanH naiieHTam
BiKOM 710 6 pOKiB), TTOKH He Oyne
VCYHEHa 3arpo3a /sl JKUTTSL.
Xipypriune BTpy4aHHs
Hesnaune 30-60 Koxni 24 roaunu (Bia 12 no 24 roauH
B Tomy umcni BUAANEHHS namieHTam BiKOM 10 6 POKiB)
3y0iB NpoTAroM He MeHwe 1 100M, NOKK He
Oy/1e AOCATHYTO 3arolOBaHHS.
3uaune 80 - 100 [TorTOprO¥iTE iH’€KILiT KOKHI 8-24
(nepez onepauieo i nicas [roauau (Bia 6 10 24 rouH naiieHTam
onepatii) BiKOM J10 6 POKiB) /10 aIEKBaTHOIO

3arorOBaHHA, ajli NIPOAOBKYyHTE
tepani. [llonafimMene mpotsrom 7
JIHIB JUIS TMiATPUMKH aKTHBHOCTI
daxropy VIII Bix 30% no 60%
(MO/neunnitp)
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IMepexnan yKkpaiHCbKOW0 MoOBOK, aBTenTHuHicTh  [lo Peecrpauiiinoro nocpixvyenus
SIKOr0 NiATBEpJ/KEHa YNOBHOBAKEHOK 0c00010 Ne Bia p-
3asBanka (SBopcbka T.HO.), indopmanii npo

3aCTOCYBaHHS JiKapCcbKOro 3acody

Jnerok - sraaaum: Indopmanis 11s kopuceTyBaya

AJIBEMT 250 O]I nopowok i po34HHHHK 118 PO3UHHY 1114 iH’ €KL

AJIBEUT 500 OJ] nopommok i po3uMHHEK VIS PO3YMHY U1 iH’ €KL
AJIBEWT 1000 OJI mopoiioK i pO34MHHKK LIS PO3HHHY JUIA iR €KLiH
AJIBEUT 1500 O] nopomIoK i po3uMHHKK JUTS PO3YMHY [U1s iH’ €Ki

OxTtokor anbda (pekomGinauTHMIt moackkuii dakrop VIII sropranns)

[IpounTaiiTe YBa/KHO BCi MYHKTH HbOT0 BKJAMHIIY, Hepul HiZK PO3NOYATH 3aCTOCOBYBATH
npenapar, TaK K TYT MiCTHThCS Bazk/uBa indopmauis 1is Bac.
- 306epiraiite ueil AMCTOK-BKIaAUL. MOXIHBO, BaM J0BEETHCA NPOUNTATH ii 11le pas.
- SIkuio y Bac € fKi-HeGy/Ib J0JaTKOBI MUTAHHS, 3BEPHITLCA JI0 CBOrO JliKaps abo dapmauesra
abo meacecTpu.
- lle#t npenapat Gyno npusHaueHo Tinbku Ans Bac. He napaiite iforo inwmM. Lle moike
HALIKOJMUTH 1M, HABITh AKIIO O3HAKW XBOPOOH TaKi . K y Bac.
- SKmo BM BUABMIM Oyab-aki moOiuni edektw oGropopite iX 3 BammuMm Jikapem abo
dhapmarnieBToM ab0 MejcecTporo. Bkmodaoun Oyab-aki MOKIMBI MOOIYHI eeKTH, WO He
nepepaxosati 8 1anomy indopmaniiinomy muctky. Husuce I[TyHkT 4.

IIlo B uboMy BRJIAHILI

. I1lo Take AJIBEMT i ang 4oro BiH 3aCTOCOBYETHCS

. [llo moTpiGHO 3HaTH, MEpII HIX 3aCTOCOBYBATH AJIBEWT
. Sl 3actocoByBat AJIBEUT

. MouBi no6ivni edeKTH

. Slx 36epiratu AJIBEAT

. Bmict ynakoBkH Ta iHmo1 ingopmanii

= I e

1. Illo take AJIBEHT i 115 uoro Bin 3acTOCOBYETHCS

AJIBEUT wmicTuTh Ailouy peuoBHHY OKTOKOr anbda, pekomOinanTHuii mozcekuii daktop VIII
3ropTaHHs, OTPUMaHMii 3a JornoMorolo TexHonorii pekombinantaoi JIHK. ®axrop VIII HeoOXianuii
JUIS YTBOPE@HHS 3TYCTKIB KPOBI i 3yITMHKH KPOBOTEYI.

V nauienTie 3 remodinieio A (BpomwkenuMm aediuutom daktopa VIII) Bin Biacyrhiii abo He
(YHKIIIOHYE HATEKHUM YHHOM.

AJIBEWMT 3acTocOBYIOTB /IS JIKYBaHHA i IONEPE/UKEHHsSI KPOBOTEY y MAIlieHTIiB YCiX rpyn 3
remodiziero A (cnaakoBe NopyIIeHHs 3ropTaHHs KpOBi, BUK/IHKaHe BiacyTHicTio akropa VIII).

AJIBEWT BurotosnsioTs 6e3 101aBaHHsA GilKa MOAMHH i Gi71Ka TBAPHHHOTO MOXOUKEHHS, B YChOMY
BUPOOHHUYOMY NPOLIECi.

2. Ulo noTpidHO 3HATH, NPl HiXkK 32CTOCOBYBATH AJIBEUT
He 3acrocosyiite AJIBEAT
- Slkuto y Bac aznepris Ha OKTOKOr aibda, abo 10 OyAb-AKOro KOMIIOHEHTY npenapaty (3
nepepaxoBaHux B po3ini 6).
- Sxuio y Bac anepris Ha a0 6ijka muiei abo XOM'SKiB.

SIKI1IO BM HE 3HAETE MO L, 3BEPHITLCS 10 CBOTO JiKaps.
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[Monepemxenns i 3anobizkui 3axoau

[IpokoHCynbTyliTech 3 BammM Jjikapem nepil HDK 3aCTOCOBYBAaTH AJIBEUT. Bu noBuHHI
[OBiIOMHTH CBOTO JliKap4., AK110 B1 nonepeaxpo JiKyBanucs npenapatamu Pakropa VIII, ocobnuro
K10 By po3potusn iHriGiTopH, Tak K TaM Mozke OyTH Oi/ibill BUCOKMI PH3HK, WO L€ NOBTOPHTLCA
me pas. luriGitopu Grokyiots authTina npotd pakropa VIII ne npusBoauTE 10  3HMKCHHA
edexnerocTi AJIBEUT i 3ano6irac KOHTPOMIOBaHHIO KpoBoTeyi. PO3BUTOK iHTiGITOPIR € BiIOMUM
VCK/IaJHeHHaM npy nikyBanHi remodinii A. SIKIO KpoBOTeud HE KOHTPOMOETHCS 3 AJIBEMT,
0/pa3y MOBiJJOMTE CBOTO JIiKapA.

IcHye piiKicHa MOXIMBICTB TOTO, 1O BH MOKETe BiAdyBaTH aHaQilakTHUHY peakuio (Baxka,
parToBa anepriyHa peakilis) Ha AJIBEWUT. Bu noeunHi Gyt TOBIAOMIEHI NMPO paHHI O3HAKH
anepriyHMX peakuiit Taki SK BHCHII, KPONMB'SHKA, MOSABA MyXHUPIB, cBepOixk, HaOpsk Ty0 i s3uKa,
TPYIHOILIi MXAHHS, XPUITH, BOXKICTh Y IPY/ISX, 3arajibHe BIA4YTTS HE3LyKaHH, i 3aITaMOpPOYEHHS.
[li CHMITOMHM MOXYTb OYTH paHHIM TMONEPeUKEHHAM aHadilakTHYHOIrO WIOKY, NPOSBA SKOro
MOXYTh TIPOSBIATHCH BKIIOYATH Pi3Ke 3a1laMOPOUEHHs, BTPATy CBIZOMOCTI, | yTpy/IHEHE MXaHHS.

SIKIO BMHHMKHE SKMil-HEOYIb 3 LMX CHMITOMIB, iH(Y3il0 MOBUHHO HeraifHO 3yNMHHMTH. Bakki
CHMITOMM, BKJIIOYAIOUM YTPYAHEHHS /IMXaHHS 1| HENPUTOMHICTb, BHMAraiOTh HEraiHOro
TEpMIHOBOI'O JIIKYBaHHS.

Pozeumox @axmopa VIII inzioimopie y nayicrmis

SIkimo piens daxropa VIII Baloi M1a3MH| He 10CATaE O4iKyBaHOTO piBHS, a0 AKIIO KPOBOTEUA HE
a/IeKBATHO KOHTPO/IBOBaHA, MPH 301MbIUEHHI HACTYMHOI 103HM, CIlij 3aMiA03pHTH HPUCYTHICTD
inri6iropis daxropa VIIL. Hasericts inri6itopie gaxropa VIII Gyie nepeBipaTucs Bammm JiKapeMm.
Slkuio y Bac posuHyaucs inriditopu dakropa VIII, moxieo, Oyne noTpibHa Ginblua KiIbKICTh
AJIBEMT mo6 KoHTpomoBaTH KpoBOTedy. SIKIIO 11 103a HE KOHTPOJIOE Ballle KpOBOTEY, nikap
MOJKe PO3IIIAHYTH THTAHHA [PO BUKOPHCTAHHA iHworo npenapary. He 30iibuyiite cyMapHy 103y
AJIBEWT, 106 KOHTpomoBaTH KpoBoTedy Ge3 KOHCYbTalil 3 JTikapem.

JliTe i miaJaiTKH
nepepaxoBaHi monepeKeHHs i 3am00iKHI 3aX0/M 10 3aCTOCYBAaHHSA /LIS JIOPOCITHX i JiTel (Bin 0 10
18 pokiB).

Trui aikapebki 3acoén i AIBEAT
[ToBizoMTe CBOro MiKaps, SKIIO BH MPHIiMacTe. OCTAHHIM YacoM NpHiiMalin abo MOXeTe npuimMaTH
Oy ab-aKi 1HII JTiKH.

BariTHicTh i rogyBaHHs rpyaaio
Skmo Bu BaritHa a6o K TOJAyeTe TPYMMIO, JAyMaeTe, 110 BariTHa abo MiaHyeTe 3aBariTHITH,
3anuTaiite y Bamoro sikaps npo 3acTepeKeHHs Nepil HK 3aCTOCOBYBATH Iperiapar.

BB HA 3AaTHICTH KEPyBaTH aBTO 200 IHIIAMH MeXaHI3MaMH
AJIBEWT He BrnMBac Ha 3/aTHICTh KepyBaTH aBToMOOineM abo Oyab-KMMH iHUIAMH BaKKHMH
MeXaHi3MaMH.

AJIBEMT micrTuts natpiii

[lpenapar Mmictute 0.45 Mmouab Hatpito (10 Mr) B oaHomy ¢nakoui. [lo yBaru nauieHTiB IIo
3HAXO/ATHCSA HAa KOHTPOJIbOBaHii Ai€Ti HATPIIO.

3. Sk 3acrocoByBat AJIBEUT ]
Bawa Teparmis MoBMHHA OYTH CNpsMOBaHa JikapeM 3 JIOCBiAOM B Ag¥iani 3e~Tamiensamu 3
/

remodinieio A. @ AR
44
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Baiu sikap pospaxye Banry 103y AJIBEUT (y mixkuapoxaux omuauusax abo MO) iHAMBIAYyalIbHO 10
Baworo CTaHy Ta MacH Tijia, a TAKOK BUKOPUCTAHHA 1715 MPOQINaKTHKH UM JIIKYBaHHS KpOBOTEU.
YacToTa BBeIeHHs Oy/e 3aleKaTH BiJl TOro, HacKUTbKH AJIBEMT edextupnnii y Bamomy BHnajky.
SIk npaBuIO 3aMicHa Teparid 3 AJIBEWT ue noBrorpusaie niKyBaHHs.

3apxTM MpwiiMaiiTe npenapar TOYHO TaK, AK NponMcap nikap. OGroBopiTh He 3i CBOIM TiKapem,
AK110 By He BeBHEHI.

JlosyBanus st NpopiIaKTHKH KPOBOTEY

3puuaiina 103a 6yae Bia 20 10 40 MO oxrokor anbha Ha Kilorpam Macu Tiia, IO BBOIUTBCA 3
iHTepBasoM Bizt 2 10 3 nHiB. TIpoTe, B AEAKMX BUIIAAKaX, OCOOIMBO Y MOIOIMX naimieHTiB, MOXKYTh
6yTi HeoOXimHi GLTbII KOPOTKI MPOMIXKKK Yacy abo Gibil BUCOKI 103H.

Jlo3yBaHHS A7 JIKYBAHHS KPOBOTEY
J103a OKTOKOT anb(ha po3paxoByeThesl BiANOBIAHO 10 Mack Tina i pieus ®akropa VIII
Koediuien pisnis dakropa VIII Gyae 3anexkaT Bijl THKKOCTI i JI0KaJi3alii KpoBoTeHi.

[ Jlosa OJI=maca Tina (kr) X 6axanmit paktop VIII ningumenns (% BiJl HOpManbHOro) X 0.5 |

V HapejieHiii HiKue TabuMui cxema piBHiB MiniManbHOTO piBHg daktopa VIII & kposi. ¥V Bumazky 3
nepeniueHHMH BUMagKamu remoparii, aktiHicTs dakropy VIII He nopuHHa omyckaTHes HHKYC
3a71aHor0 PiBHsA (Y % Bijl HOPMATLHOIO) MPOTATOM BiANOBIAHOTO nepioay.

IIpu nepuux obCcTaBMHAX, Oi/MblIa KilbKiCTh, HDK pO3paxoBaHa MOXe 3Ha00MTHCA, 0COOIHUBO Y
BUMAZKaX iHriGiTopa npu HU3bKOMY THTPI.

slkio y Bac € BiguyTTs, 1o edeKT AJIBEWUT nenoctatHiii, 38epHiThcs 10 Bamoro jikaps.

Baw jikap Gyne BMKOHYBAaTH BiAroBiaHi 71aGOpaTOpHi TeCTH, 11100 MmepeKoHaTHCs. 110 y Bac €
anexpathuit haktop VIII Ha nepuux piensx. Lle 0co6MBO BakKIMBO, AKWIO y Bac Gy cepiiosHi
ornepauii.

3acrocyBanns y aiTeii i miaaiTkis (8ix 0 70 18 poxis)

PexoMeHalii MO0 A03yBaHHS JUIS TiKYBaHHsS KPOBOTeH, HaBeJCHi BHILE, OHAKOBI Ui JiTeH i
nopociux. Jlns npodinakTHki KpoBOTed B AiTel y Biui 10 6 pokis, ao3n 20 a0 50 MO Ha Kinorpam
MacH Tina 3 iHTepBalzoM Biax 3 10 4 pasie Ha THXKICHb. BBeaeHus AJIBEUT y pireii
(BHYTDILIHBOBEHHO) HE BiAPI3HACTHCA BiA BBeAeHHA Al NiAMITKIB. LleHTpanbHuA BEHO3HMH
npuctpiii (CVAD) moxke cratn HeoOXiaHMM, 1100 NpPOBOAMTH gacTi iH(y3il dakropa VIII

npenapary.

Coocid i msiXH BBe/IeHHs

AJIBEWT 3a3Buuait BBOAATH Y BeHy (BHYTpillIHbOBeHHO) Bamum fikapem abo MeacecTpoio.

Bu a6o xToch iHImuii Takoxk Moxke BpoauTH AJIBEUT in’ekuiiino, ane TilbKH Micas MPOXO/UKEHHS
HaJIeKHOT MiArOTOBKHU. JleTanbHy IHCTPYKLIO /18 CaMOCTIHHOrO BBe/IeHHs Bu MoXkeTe OTpUMaTH y
KiHLli 1aHOro JIMCTKA-BKJIa 1A,

SIkmio Bu 3actocoByere AJIBENT Giabwe, nik norpi6no

3apxkau npuiimaiite AJIBEWUT BiAnoBizHo 10 TOro, K npu3Ha4MB Jikap. SKIo BUHUKIN Oyab-sKi
CYMHIBH, 3BepHiTbCA 710 ikaps. fAkimo Bu Beenu Oinbiue AJIBEUT HiX peKOMeH/10BaHO, MOBIIOMTE
CBOTO JliKaps AK HallIBHILIE.

Slkumo Bu 3a6yan npuiinata AJAIBEAT
He npuiimaiiTe noasiitHy 103y, 1106 KOMIEHCYBATH MPONYILEHY iHAUBIAYaIbHY J03Y.

peKoMeH10BaHKX Baumm Jikapem.

SIK110 B NPHNHHATE 3aCTOCOBYBATH AJIBEUT
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He npunuHsiiTe 3aCTOCYBaHHA AJIBEUT 6e3 koHcynbTauii 3 Bamnm nikapem. fkuwo y sac € Oyap-
9Ki JI0JaTKOBI MUTaHHS. IO CTOCYIOTHCSA 3aCTOCYBaHHS JaHOrO Mpenapary. 3BepHIiTbCA 10 CBOIO
JiKaps.

4, MoxanBa nobiuHi peaxuii
sk i Bci mpenapaTH, MOXYTh BHKJIHKATH 1M0GiuHi peakuii, Xoua He y BCIX.

V pasi BUHUKHEHHS BOXKUX alepriyHuX (aHadinakTHuHMX) peaKii, MPHITHHATH in'eKuii HerakHo.
By nosuHHI HeraifHo 3BepHyTHCA 0 Bamoro nikaps, skuto Bu Maete Gyab sKi nepepaxosaHi paHilie
anepri4si peakiii:

—  BHCHMII, KPOMHMB’ SIHKa, MyXHPLli, TeHepali3oBaHuii CBepOIK,

— HaOpsK ry0 i1 s3uKa,

—  yTpy/AHEHE JUXaHHS, XPUIH, BAXKKICTh Y IPYIIX,

— 3arajbHe BIQYYTTS HE3QyXKaHHS,

~  3anamMopoYeHHs i BTpaTa CBiIOMOCTI.

Cepiio3Hi CMMITOMM BKJIIOHAIOYH YTPYJHEHE AMXaHHs | (Maiixe) BTpaTa CBIJIOMOCTI, BUMAraioTh
HEeraifHOTrO eKCTPEHOro JiKyBaHHS.

Piako BiMivanuch HECTIPUATIMBI BUIIA/IKH, rinepqymnsocﬁ. BKJIIOYAIOYH:

[enepanizoBaHy Ta 3BMYaiHY KpOMMB'AHKY (BMCHN Ha IHKlpl 3 CHJIHMM CBEpOiHHAM i XpHIIH,
3HMKeHHi KpOB'AHMIT TMCK (TiMOTOHis): BTpaTa CBiIOMOCTI, IBMKE CepUEOHMTTs, BakKKi peakiii
rifepyyTIMBOCTI, 1O MOXKYTb MPH3BECTH A0 TPYIHOLLIB NPH KOBTaHHI i/a00 JMXaHHI, YepBOHE
onyxJje 06auyus ta/abo pyku (anadinakcis).

3arajbHi nodiuni epexTn (MOKYTH BUHHKHYTH B 1 3 10 mroxeit)

luriGitopu ®akropa VIII, rooBHuii 0111k, JIMXOMaHKa.

Piaxicui no6iuni epextn (MokyTh BHHHKHYTH B 1 3 100 J1roeii)

3anaMoOpoUeHHsl, 'PHII, BTpaTa CBiZIOMOCTI, He HOpMallbHe CepUEOHTTS, YepBOHI cBepOIIsYl HIMILIKHA
Ha wWKipi, auckoMdopT y TpyaHidt KmiTmi, cuHeumb y Micui in’ekuil, cBepGikK, mMiaBHIUEHE
NOTOBM/IIIEHHS, HE3BUYHHI NPUCMAK y poTi, Giib y ropii, MirpeHsb, NOripIIeHHs mam’sTi, 03HOO,
fiapes, HyJ0Ta, GIOBaHHA, 3a/MIIKa, iHGeKuil miMpaTHaHuX CyauH, GAiAiCTh WIKIpH, 3anaieHHs
Oueil. BMCHIL TiJBMILEHA MITIMBICTL | HAOPSKH Hir, 3HUIKEHHs BIJICOTKY YepBOHMX KJITHH KpOBI.
361/bLIEHHS YepBOHUX KJTITHH KPOBi, 61/1b Y BepXHiil yacTHHI XKHBOTa a00 Y HUKHII HacTUHI TpyaHOT
KJTITKH.

o6 azani 3 xipypeiuHumu 6mpyYYaHHAMU

Karetep-acouifiosani iHdeKuii, 3HMKEHHs KiILKOCTI €pUTPOLIMTIB, HaOpsK KIHIIIBOK Ta cyrio0is,
TpHBaa KpoBOTeYa Mic/s BUAATEHHs ApeHaKy, 3HWkKeHHs piBHa Paxtopa VIII i noct onepauiiina
remaToma.

Ioe szani 3 yenmpanvHum eenosnum npucmpoem (CVAD)
Karerep-acouiiioBani inexuii, cucTemMHi iHdeKuil i 1okanbHi TPOMOH y MICL BBE/ICHHSA KaTeTepa.

IMobiuni epeKTH 3 HEBIIOMOK YACTOTOKO (4acTOTa He MOXKE OYTH OLIHEHA 3 HASBHUMHU JaHNMH)
noTeHliiiHo HeGesmedHi A JkuTTA  peakuii (anadinakcil) #  iHwi  anepriyni  peaxuii
(rinepuyT/IMBICTB), 3arajibHi po3naay (BToMa, HecTaya eHeprii).

JonarkoBi mobiuni eexTn y aireii
[HIi, Hi’K PO3BUTOK iHriGiTOpa y MOMEPEHbO HE JIIKOBaHMiA T
VCKJIaJHEHHS, He MalOTh BIKOBHMX BiaAMiHHOCTel y noGiunnx edekrax.
JIOCHIAACHHAX.
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3BiT npo nodiuHi edexTH

SIKI10 BY BHSBUIIN NOGIUHI eeKTH, 3BePHITHCS 10 CBOTO MiKaps. Brioyaioun cTopoHHi eekTH, 1o
He BKa3aHi y JaHOMY JIMCTKY-BKJaauili. BM Takok MOKeTe MNOBLAOMIATH MoOi4HI edexTH
GesmocepeHBO HYepe3 HAL[OHAIbHY CHCTEMY 3BITHOCTI, mepepaxoBaHy y Jlonatky V.
IMoBigomasioun npo nobiuni edextn Bu Moxkere gonomorti 3abesneunty Ginbwe indopmarii mpo
Gesnexy AaHoro npenapary.

1. Sl 36epiratu AIBEUT
36epiraTy npenapat B HEAOCTYITHOMY JIis JiTel Micii.

He 3acTOCOBYBATH Ipenapar Miciis 3aBepIleHHs TePMiHy MPUAATHOCTI BKA3aHOTO Ha yTaKOBL.
Jlata 3aKiH4YeHHA TepMiHy MPHIATHOCTI TPUBAE 110 OCTAHHBOTO HA NOTOYHOIO MICALA.

36epirati B xonoaunbHUKY (2°C-8°C).
He 3amopoxyBatH.

B Mexax TepMiHy npuaaTHocTi npenapary Bu Moskere 30epirati Horo npu Temmnepartypi a0 25°C
Mepe/l BHKOPMCTaHHSM MNPOTSrOM Mepiofly [0 WwecTd Micauis. B upomy BAMagxy, wi Jiku
3aKiHYYEThCA B KiHL LBOTO 6-MicSHHOr0 nepio/ly abo CTPOKY NPUAATHOCTI, 3a3Ha4€HOT0 Ha (pakoHi
MPOJAYKTY, 110 HAacTaHe paHile. Byap nacka, 3anuuith Kineus 36epiranis 6 MicalliB npu KiMHaTHN
TeMIlepaTypi Ha YNaKkoBlli npenapary.

He noBepTaTi B XOJIOAMJIBHUK Micisi 30epiraHHs NpH KiMHaTHIi TeMmepaTypi.

30epiraTn y KapTOHH{H KOPOOLli 3 METOIO 3aXMCTY Bijl CBITHA.

Jlaumii npenapar NpU3HAYeHWil Ul OJIHOPA30BOTO BMKOPMCTAHHA. 3acTOCOBYBAaTH Mperapar
IPOTATOM TPbOX I'OJIMH MICJIA PO3BEEHHS.

Tepmin npuaaTHOCTI BKa3aHMI Ha KapTOHHii ynakoBui nicis abpesiaTypu «Exp.»

He Bukupaiite 6yap-aKi npenapatu Yepes CTiuHi BoAM abo 3 NOOYTOBUMH BiZx0/aMu. 3anuTaiite y
Bamoro ¢apmauesra SK yTuiaisyBaTd npenapar Akuii Bu He Bukopuctanu. Ili 3axoam MOXKyTh
3aXHCTUTH HABKOJIMILHE CEPEIOBHLIIE.

6. BmicT ynakoBkH Ta iHma ingopmanis

{0 micruts AJIBEUT

- Jliloya pedoBMHa OKTOKOr aib(a, (moacekuid dakrop sropranHs kposi VIII suroropnenuni
pekombGinanTHO JIHK TexHonorieto). Koxken ¢aakon 3 nopomkom Mictutk 250, 500, 1000, 1500,
2000 yu 3000 OJI okTOKOT anbda.

- [HIIi peYOBHMHN: MAHITON, HATPIO XJIOPUJ, TCTHIMH, TPErajiosa, Kalbliio XJIOPHJI, TPOMETaMOll,
nonicopbar 80 i rayTaTioH (BiAHOB/ICHHMI).

PozunanuK ¢akoH: 5 mn crepunizopanoi Boau as in'exkuiii BAKCJDKEKT I1.

Sk surasaae AJIBEHT i BmicT iioro ynakoskn
AJIBEUT npeacrasnenuii y Burisai 6ioro myxkoro nopouky. ITicis po3BeieHHs, po3yM YUCTHI,
MpO30pHii 1 BiIbHUIT BiJl CTOPOHHIX AoMiloK. KojKHa ynakoBKa MICTUTL NPUCTPIR JUIs PO3BE/ICHHS.

BiacHuk peecTpauniiiHOro NocBiIueHHs
bakcrtep AI”
Inpyerpiwrpacce 67
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A-1221 Bingensb

Bupobuuk:

bakcanra benmkiym Manydektypinr CA
Bynssap Pene bpankyap 80

B-7860 Jleccin

Benbris

Bakcrep CA

bynbBap Pene bpankyap 80
B-7860 Jleccin

benbris

Jlns Gyap sikoi iHdopManii 11010 JaHOro JiKapchKoro 3aco0y, 3B°sKiThes, Oy/b JJacka, 3 MiceBUM
NPEJICTABHUKOM peecTpaliifHoro noceia4yeHHs.

JIHCTOK-BKIAANII B OCTAHHE OY.10 NMeperjsiHyTo

JleranbHa iHdopMalis npo ueil sikapcekuii 3acib gocTynHa Ha caiiti €pponeiicbkkoro MeauuHoro
Arencra http://www.ema.europa.eu.

THCTPYKUisK 1715l IPUIOTYBAHHS | BBEIeHHS

Cnig zoTpumyBaTHCS TEXHIKN aCENTHKU NMPH MPUTOTYBaHHI PO3YHHY Ta NPH BBEJIEHHI.
BukopucTORYy#iTe NMIlIe CTEPUITi30BaHY BOJLY /Sl iH'€KLIN Ta MPUCTPii 1A po3BeeHH Ta
NPUIOTYBAHHS PO3YMHY, 1O J0AAETHCA 10 KOKHOI YIIAKOBKH AJIBEMT. AJIBEMT ue noeunen
3MIIYBAaTHCh 3 IHIIMMH NpernapaTaMyu abo po3unHHUKAMH.

CyBOpO PEKOMEH/IYEThCS PEECTPYBATH KOKHUIH Yac BBEEHHA, Ha3BY | HOMep naprii.

IHCTpYKUis 10151 pO3BeIeHHS
e He 3acrocoByBaTH micis 3aKiHUeHHS TePMiHY NPUAATHOCTI BKa3aHOT Ha yNaKOBLIi.
e He 3acrocroByeatu 3aci6 BAKCJDKEKT II akuio kpuika 6ictepa nourkoaxena abo €
O3HAaKH NOPYIIEHHs LITICHOCTI i3 MO3Ha4KOo0: (MO3HauKa).
e He 3amoposKyBaTH PO34MH Mic/s PO3BEEHHS.

1. Slkmo npenapar 3GepiraBcs B XOMOMMIBHMKY, BisbMiTh AJIBEMT mopomok i ¢makonn 3
PO3YHHHHKOM 3 XOJIOJHILHHKA I HeXal BOHHM JOCATHYTL KiMHaTHOI Temrnepatypu (6iusbko 15
A1 253°%C);

2. PerenbHO BUMHITE PYKH 3 MUJIOM | TEIJI0K BOJIOKO.

3. Bujaanite KpHIIEYKH 3 (IIaKOHIB 3 MOPOIIKOM Ta PO3YUHHHKOM.

4. OumcrtiTe NpoOKKM 3a JOMOMOrol0 TamnoHiB 3i cnuproM. [loctaBre ()akoHH Ha MJIACKY
MOBEPXHIO.

5. 3HimiTe 3axucHe NMOKpHTTS 3 ynakoBkW npucrtocyBaHHs BAKCJDKEKT II, e Topkaiouuch
BmicTy ynakoBku (man. a). He suiimaiite BAKCJIDKEKT 11 3 ynakoBku.

6. [IlepeBepHiTb YNakoBKY 1 BCTaBTe NPO30pUH IIAacTUKOBHH 3ydeup y npobky ¢uakoHa 3
pPO3YMHHUKOM. Bi3bMiTh ynakoBky 3a kpail i1 3nimite T 3 BAKCJDKEKT II (man. b). He
BujangiiTe cuniii kopnauok 3 BAKCJUKEKT 1.

7. Jna po3BeleHHS BHKOPUCTOBYIOTH TIIBKM CTEPUIIbHY BOAY NS iH €Ki I mpucTpiid ans
po3BejieHHs, 110 rnpejactapaeHudl B ymakordi. [lepereprits cucremy 3 BAKCJUKEKT Il
MPUEAHAHOTO 10 (IaKOHY 3 POZYMHHUKOM Tak, 1100 (p1aKoH ONMMHUBCS HaJl MPUCTOCYBAHHAM.
BerapTe Ginmit nnactukoruit 3yGelh y npoOky dnakona 3 npenapatom AJIBEMT. Bakyywm
BTATHE PO3UMHHMK Y driakoH 3 npenapatom AJIBEWT (man. c).

8. OOGepexHo nepemimaiTe 10 MOBHOTO PO3YHHEHHS MNperapar)
PO3HHHHECA l']OBHiCTPO. iHaKure aKTHBHa peHOBHHA HC MpoO
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[Ipenapar WIBUAKO PO3YMHSAETHCH (3BMHAHHO MEHIUE, HDK 32 1 XBHIIMHY). I[Ticas po3peneHHA
PO3YMH MOBHHEH OYTH YHCTHM, MIPO3OPHM i BUTLHUH Bijl CTOPOHHIX JOMILIOK.

InceTpykuis aas in’ekuii
J1i1st BBEJIEHHSA 3aCTOCOBYHTE HAKOHEYHHK [IMPHILIA IO JOJAETHCA.

Baxciuea npumimka.

e He namaraiiTech BBOAMTH iH €KIIO Tepll HDK Npoiaere crneuiaibhe TPeHYBaHHs 3
Baunm nikapem abo mezcecTporo.

e [IlepeBipTe NpUroTOBJIEHHH PO3YMH Ha CTOPOHHI JOMILIKM | 3HeDapBIEHHS mepe]
pO3Be/IEHHAM (PO34MH NOBHHEH OyTH Npo3opuM, Ge30apBHHM i BITLHHM BiJl CTOPOHHIX
4aCTOK).

He Bukopucroyiite AJIBEUT, AKio po3uuH He € MOBHICTIO MPo30phM abo MOBHICTIO
HE PO3UNHMBCA.

1. Binkpuiite cuniii komasok 3 BAKCJDKEKT II. He wnaGupaiite noBitps y WINpHLL
[Mpuennaiite mnpuu 1o BAKCJIDKEKT II (Max. d).

2 [TepeBepHiTh chcTeMy (I1aKOH 3 KOHLEHTpAaTOM Mae GyTH 3Bepxy). Habepith KoHUEHTpaAT y
LINPHIL, TOBIIBHO NOTATHYBLIX nopiueHb (Mai. e.)

3. Bin’ennaiite mmnpuil.

4. [Tpueanaiite MeTenwK roiku 10 wmpuua. Beeaite BHyTpilHbOBeHHO. Ilpenapar moskHa

BBOJMTH 31 WBHAKiCcTIO He Oinbme 10 miu 3a xswmay. (Jusitbes Pozain 4 «Moxoumsi nobiuni
edexTu»).

Mau. d. Man. e.

Lo
:

FELS

JIikyBaHHS Ha BUMOTY
Y pa3i HacTYMHHUX reMOparqunx BUNAJKIB akTUBHICTHL (aktopa VIII He noBuHHA najaty HUXKYe
HaBEeJIEHOTO MUIa3MOBOT0 piBHs akTuBHOCTI (Y0abo MO/ 1) y anosmnomy neplom ,ELaHa T&Oﬂﬁﬂﬂ

JlosyBaHHs 1 4acToTa BBEJCHHS MOBHHHI OyTH ajanToBaHi 10 Kii
inaMBinyansHoMy Bunaiaky. [Tpu nesnux oGctaBuHax (Hanpukian,

» JKoxHoMy, ,
Topy @'ﬁ K

usmai

.,
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Cryninb KPOBOTEYi/THII
XipypriuHoro BTpy4aHHs

IMoTpidna nikosa
akTuBHicTh PaKTOopa
VIII B kpoBi micas
ingys3ii (% ado

YacrtoTa J03YBAHHSA
(roann)/TpuBajicTs Tepanii (B 1HNX)

MO/geunaitp )
PanHiii remapTpo3. M’s30Ba 20-40 [ToTopioiiTe iH’ekuii KoxHi 12-24
KposoTeua ado KpoBoTeya B roannu (Bia 8 10 24 roauH nauieHTam
POTOBIi MOPOKHHHI. BIKOM J10 6 pPOKiB) NPOTATOM
woHaiMeHIe 1 qHA, MOKH HE
MPUNMHKTBECS KpoBOTeuaabo He Oyne
JIOCATHYTO 3arOKOBaHHS.
[TigBMLLEHUH reMapTpo3, 30 - 60 TToeToproiite in’eKuii KoxkHi 12-24
M’sA30Ba KpoBoTeua abo roauuu (Bin 8 10 24 roauH naiicHTam
reMaroma. BiKOM 710 6 POKiB) MpoTsroMm 3 - 4 1HiB
a6o Ginblue, noku He GYAYTh YCYHEHI
Gisib YK HE/I€3/1aTHICTD.
3arpo3auBa A1 KUTTS 60 - 100 [TosTOpIoiTe iH’eKuii koxHi 8-24
KpoBOTEYA. roanuu (Bia 8 10 24 roauH nauieHTam
BIKOM J10 6 pOKiB), TIOKH He Oyze
yCYHEHa 3arpo3a Julsl JKUTTS.
XipypriuHe BTpY4aHHsI
Hesnaune 30 - 60 Koxni 24 rogaunau (Big 12 1o 24 roaus
B Tomy uMCIi BUAAIEHHA natieHTam BiKOM 70 6 POKiB)
3y0iB MpoTAromM He MeHie | 1061, MOKH He
Oy/ae JOCATHYTO 3arOl0BaHHS.
3naune 80 - 100 [TorToproiiTe iH €Kil KOKHI 8-24
(mepen onepauiero i micis |roauHuM (Bin 6 10 24 rouH nauieHTam
onepauii) BIKOM J10 6 pPOKiB) /10 aZIEKBaTHOIO

3aroOBaHHA, Aaji MPOJOBXKYyNTE
tepani. LllonaiiMeniue nporarom 7
JHIB 1714 NiATPUMKH aKTHBHOCTI
daxropy VIII Bin 30% 10 60%
(MO/eunnitp)




[HOOPMALIIS npo 3acToCyBaHHs J1iKapbCKOro Jlo PeecTpauiiiHOro nocBiT4eHHs
3aco0y Ne Bin p. ;
(G085 2O F
Package leaflet: Information for the user YA/ CORE SOf Vi
(14 [1E0LE /:)," [

ADVATE 250 IU powder and solvent for solution for injection
ADVATE 500 1U powder and solvent for solution for injection [/ //50.06%/07/ oF
ADVATE 1000 IU powder and solvent for solution for injection Z//?//fﬁ /()/ 0;/
ADVATE 1500 IU powder and solvent for solution for injection /
ADVATE 2000 IU powder and solvent for solution for injection (/ﬁ /5’005)5 0
ADVATE 3000 IU powder and solvent for solution for injection //6"0.4"57(7 /:.’Z’

Octocog alfa (recombinant human coagulation factor VIII)

Read all of this leaflet carefully before you start using this medicine because it contains
important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them,
even if their signs of illness are the same as yours.

- If you get any side effects talk to your doctor. This includes any possible side effects not listed
in this leaflet. See section 4.

What is in this leaflet:

What ADVATE is and what it is used for

What vou need to know before you use ADVATE
How to use ADVATE

Possible side effects

How to store ADVATE

Contents of the pack and other information

q:m.hu.nlx.)_—-

1. What ADVATE is and what it is used for

ADVATE contains the active substance octocog alfa, human coagulation factor VIII produced by
recombinant DNA technology. Factor VIII is necessary for the blood to form clots and stop bleedings.
In patients with haemophilia A (inborn lack of factor VIII), it is missing or not working properly.

ADVATE is used for the treatment and prevention of bleeding in patients of all age groups with
haemophilia A (an inherited bleeding disorder caused by lack of factor VIII).

ADVATE is prepared without the addition of any human- or animal-derived protein in the entire

manufacturing process.

2. What you need to know before you use ADVATE

Do not use ADVATE

- if you are allergic to octocog alfa or any of the other ingredients of this medicine (listed in
section 6)

- if you are allergic to mouse or hamster proteins

If you are unsure about this, ask your doctor.

Warnings and precautions
Talk to vour doctor before using ADVATE. You should tell your doctor if you ha
treated with Factor VIII products, especially if you developed inhibitors, six
risk that it happens again. Inhibitors are blocking antibodies against factqg
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of ADVATE to prevent or control bleeding. Development of inhibitors is a known complication in the
treatment of haemophilia A. If your bleeding is not controlled with ADVATE, tell your doctor
immediately.

There is a rare risk that you may experience an anaphylactic reaction (a severe, sudden allergic
reaction) to ADVATE. You should be aware of the early signs of allergic reactions such as rash, hives,
wheals, generalised itching, swelling of lips and tongue, difficulty in breathing, wheezing, tightness in
the chest, general feeling of being unwell, and dizziness. These symptoms can constitute an early
symptom of an anaphylactic shock, manifestations of which may additionally include extreme
dizziness, loss of consciousness, and extreme difficulty in breathing.

If any of these symptoms occur, stop the injection immediately and contact your doctor. Severe
symptoms, including difficulty in breathing and (near) fainting, require prompt emergency treatment.

Patients developing Factor VIII inhibitors

If your plasma Factor VIII fails to reach expected levels with ADVATE, or if bleeding is not
adequately controlled, it could be due to the development of Factor VIII inhibitors. This will be
checked by your doctor. You might need a higher dose of ADVATE or even a different product to
control bleedings. Do not increase the total dose of ADVATE to control your bleeding without
consulting your doctor.

Children and adolescents
The listed warnings and precautions apply to both adults and children (from 0 to 18 years of age).

Other medicines and ADVATE
Tell your doctor if you are using, have recently used or might use any other medicines.

Pregnancy and breast-feeding
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask
your doctor for advice before using this medicine.

Driving and using machines
ADVATE has no influence on your ability to drive or to use machines.

ADVATE contains sodium
This medicine contains 0.45 mmol sodium (10 mg) per vial. To be taken into consideration by patients
on a controlled sodium diet.

3. How to use ADVATE

Treatment with ADVATE will be started by a doctor who is experienced in the care of patients with
haemophilia A.

Your doctor will calculate your dose of ADVATE (in international units or IU) depending on your
condition and body weight, and on whether it is used for prevention or treatment of bleeding. The
frequency of administration will depend on how well ADVATE is working for you. Usually, the
replacement therapy with ADVATE is a life-long treatment.

Always use this medicine exactly as your doctor has told you. Check with your doctor if you are not
sure.

Prevention of bleeding

The usual dose of octocog alfa is 20 to 40 IU per kg body weight, administered every 2 to 3 days.
However, in some cases, especially in younger patients, more frequent injections or higher dosgs-may==._
be necessary. A Akl
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Treatment of bleeding
The dose of octocog alfa is calculated depending on your body weight and the factor VIII levels to be
achieved. The target factor VIII levels will depend on the severity and location of the bleeding.

Dose (IU) = body weight (kg) x desired Factor VIII rise (% of normal) x 0.5

If you have the impression that the effect of ADVATE is insufficient, talk to your doctor.
Your doctor will perform appropriate laboratory tests to make sure that you have adequate Factor VIII
levels. This is particularly important if you are having major surgery.

Use in children and adolescents (from 0 to 18 years of age)

For the treatment of bleeding the dosing in children does not differ from adult patients. For the
prevention of bleeding in children under the age of 6, doses of 20 to 50 IU per kg body weight 3 to
4 times weekly are recommended. The administration of ADVATE in children (intravenously) does
not differ from the administration in adults. A central venous access device (CVAD) may become
necessary to allow frequent infusions of factor VIII products.

How ADVATE is given

ADVATE is usually injected into a vein (intravenously) by your doctor or nurse. You or someone else
might also administer ADVATE as an injection, but only after receiving adequate training. Detailed
instructions for self-administration are given at the end of this package leaflet.

If you use more ADVATE than you should
Always take ADVATE exactly as your doctor has told you. You should check with your doctor if you
are not sure. If you inject more ADVATE than recommended. tell your doctor as soon as possible.

If you forget to use ADVATE
Do not inject a double dose to make up for a forgotten dose. Proceed with the next injection as
scheduled and continue as advised by your doctor.

If you stop using ADVATE
Do not stop using ADVATE without consulting your doctor.

If you have any further questions on the use of this medicine, ask your doctor.

4. Possible side effects

Like all medicines. this medicine can cause side effects, although not everybody gets them.

If severe, sudden allergic reactions (anaphylactic) occur, the injection must be stopped
immediately. You must contact your doctor immediately if you have any of the following early
symptoms of allergic reactions:

- rash, hives, wheals, generalised itching,

- swelling of lips and tongue,

- difficulty in breathing, wheezing, tightness in the chest,
- general feeling of being unwell,

- dizziness and loss of consciousness.

Severe symptoms, including difficulty in breathing and (nearly) fainting, require prompt emergency
treatment.

Common side effects (may affect up to 1 in 10 people)
Factor VIII inhibitors, headache and fever.
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Uncommon side effects (may affect up to 1 in 100 people)

dizziness, flu, fainting, abnormal heartbeat, red itchy bumps on the skin, chest discomfort, injection
site bruise, injection site reaction, itching, increased sweating, unusual taste in the mouth, hot flushes,
migraines, memory impairment, chills, diarrhoea, nausea, vomiting, shortness of breath, sore throat,
infection of the lymphatic vessels, whitening of skin, eye inflammation, rashes, excessive sweating,
foot and leg swelling, reduced percentage of red blood cells, increase in a type of white blood cells
(monocytes), and pain in the upper abdomen or lower chest.

Related to surgery
catheter-related infection, decreased red cell blood count, swelling of limbs and joints, prolonged
bleeding after drain removal, decreased Factor VIII level and post-operative bruise.

Related to central venous access devices (CVAD)
catheter-related infection, systemic infection and local blood clot at the catheter site.

Side effects with unknown frequency (frequency cannot be estimated from the available data)
potentially life-threatening reactions (anaphylaxis) and other allergic reactions (hypersensitivity),
general disorders (tiredness, lack of energy).

Additional side effects in children

Other than the development of inhibitors in previously untreated paediatric patients (PUPs), and
catheter-related complications, no age-specific differences in side effects were noted in the clinical
studies.

Reporting of side effects

If you get any side effects, talk to your doctor. This includes any possible side effects not listed in this
leaflet. You can also report side effects directly via the national reporting system listed in Appendix V.
By reporting side effects you can help provide more information on the safety of this medicine.

5. How to store ADVATE

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date, which is stated on the label after EXP. The expiry date
refers to the last day of that month.

Store in a refrigerator (2 °C — 8 °C).
Do not freeze.

During the shelf life the powder vial may be kept at room temperature (up to 25 °C) for a single period
not exceeding 6 months. In this case, this medicine expires at the end of this 6 month period or the
expiration date printed on the product vial. whichever is earlier. Please record the end of the 6 months
storage at room temperature on the product carton. The product may not be returned to refrigerated
storage after storage at room temperature.

Keep the vial in the outer carton in order to protect from light.

This product is for single use only. Discard any unused solution appropriately.

Use the product immediately once the powder is completely dissolved.

Do not refrigerate the solution after preparation.

Do not throw away any medicines via waste water or household waste. Ask your ph
throw away medicines you no longer use. These measures will help protect the envirogme
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6. Contents of the pack and other information

What ADVATE contains

- The active substance is octocog alfa (human coagulation Factor VIII produced by recombinant
DNA technology). Each powder vial contains nominally 250, 500, 1000, 1500, 2000, or

3000 IU octocog alfa.

- The other ingredients are mannitol, sodium chloride, histidine, trehalose, calcium chloride,
trometamol, polysorbate 80, and glutathione (reduced).

Solvent vial: 5 ml sterilised water for injections

What ADVATE looks like and contents of the pack
ADVATE is a white to off-white friable powder. After reconstitution, the solution is clear, colourless

and free from foreign particles.

Each pack also contains a device for reconstitution (BAXJECT IT).

Marketing Authorisation Holder
Baxter AG

Industriestrasse 67

A-1221 Vienna

Manufacturers

Baxalta Belgium Manufacturing SA
Boulevard René Branquart 80
B-7860 Lessines

Belgium

Baxter SA

Boulevard René Branquart 80
B-7860 Lessines

Belgium

For any information about this medicine, please contact the local representative of the Marketing

Authorisation Holder:

Belgié/Belgique/Belgien
Baxalta Belgium SPRL
Tél/Tel: +32 2 892 62 00

bBuarapus
Bakcrep bwnrapua EOO/]
Ten.: +359 2 9808482

Ceski republika
Baxter Czech spol.s.r.o.
Tel.: +420 225774111

Danmark
Baxalta Denmark A/S
TIf: +45 32 70 12 00

Deutschland
Baxalta Deutschland GmbH
Tel: +49 89 262077-011
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Lietuva
UAB "Baxter Lithuania”
Tel: +370 5269 16 90 / +370 525271 00

Luxembourg/Luxemburg
Baxalta Belgium SPRL
Tél/Tel: +32 2 892 62 00

Magyarorszag
Baxter Hungary Kft.
Tel.: +36 1 202 1980

Malta
Baxalta UK Limited
Tel.: +44 1 635 798 777

Nederland
Baxalta Netherlands B.V.
Tel; +31 30 799 27 77
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Eesti
OU Baxter Estonia
Tel.: #3726 515120

E)Lada
Baxter (Hellas) E.ILE.
TnA.: +30 210 28 80 000

Espafia
Baxalta Spain S.L.
Tel: +34 91 790 42 22

France
Baxalta France S.A.S.
Tél: +33 1 70 96 06 00

Hrvatska
Baxter d.o.o.
Tel: +386 1 420 16 80

Ireland
Baxalta UK Limited
Tel: 44 1 635 798 777

island
Lyfjaver ehf.
Simi: +354 533 6100

Italia
Baxalta Italy S.r.l.
Tel: +39 06 45224 600

Kvmpog
Baxter (Hellas) E.TLE.
Tmi.: +30 210 28 80 000

Latvija
SIA BAXTER Latvia
Tel.: +371 67 784 784
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Norge
Baxalta Norway AS
TIf: +47 22 585 000

()sterrei_c_:h
Baxalta Osterreich GmbH
Tel.: +43 1 20100-0

Polska
Baxter Polska Sp. z 0.0.
Tel.: +48 22 4883 777

Portugal
Baxalta Portugal, Unipessoal. Lda.
Tel: +351 21 122 03 00

Romainia
FARMACEUTICA REMEDIA SA
Tel.; +40 21 321 16 40

Slovenija
Baxter d.o.o.
Tel.: +386 1 420 16 80

Slovenska republika
Baxter Slovakia s.r.o.
Tel: +421 23210 1150

Suomi/Finland
Baxalta Finland Oy
Puh/Tel: +358 201478200

Sverige
Baxalta Sweden AB
Tel: +46 8 50 53 26 00

United Kingdom
Baxalta UK Limited
Tel: +44 1 635 798 777

This leaflet was last revised in

Detailed information on this medicine is available on the European Medicines Agency web site:
http://www.ema.europa.euw/

Instructions for preparation and administration
Aseptic technique is required during preparation of the solution and administration.
Use only the sterilised water for injections and the reconstitution device for preparation of the solution

that are provided with each package of ADVATE. ADVATE must not be mixed with other medlcmal
products or solvents. .

It is strongly recommended that every time ADVATE is administered. the na
the product are recorded.
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Instructions for reconstitution

. Do not use after the expiry date stated on the labels and carton.

. Do not use if the BAXJECT II device, its sterile barrier system or its packaging is damaged or
N

shows any sign of deterioration as indicated by the symbol:
. Do not refrigerate the solution after preparation.

1. If the product is still stored in a refrigerator, take both the ADVATE powder and solvent vials

from the refrigerator and let them reach room temperature (between 15 °C and 25 °C).

Wash your hands thoroughly using soap and warm water.

Remove caps from powder and solvent vials.

Cleanse stoppers with alcohol swabs. Place the vials on a flat clean surface.

Open the package of BAXJECT II device by peeling away the paper lid without touching the

inside (Fig. a). Do not remove the device from the package. Do not use if the BAXJECT 11

device, its sterile barrier system or its packaging is damaged or shows any sign of deterioration.

6.  Turn the package over and insert the clear plastic spike through the solvent stopper. Grip the
package at its edge and pull the package off BAXJECT II (Fig. b). Do not remove the blue cap
from the BAXJECT II device.

7. For reconstitution only the sterilised water for injections and the reconstitution device provided
in the pack should be used. With BAXJECT II attached to the solvent vial, invert the system so
that the solvent vial is on top of the device. Insert the white plastic spike through the ADVATE
powder stopper. The vacuum will draw the solvent into the ADVATE powder vial (Fig. ).

8. Swirl gently until all material is dissolved. Be sure that the ADVATE powder is completely
dissolved, otherwise not all reconstituted solution will pass through the device filter. The
product dissolves rapidly (usually in less than 1 minute). After reconstitution the solution should
be clear, colourless and free from foreign particles.

Lh = L) b

Fig. a Fig. b Fig. ¢
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Instructions for injection
For administration the use of a luer-lock syringe is required.

Important note:

. Do not try to administer the injection unless you have received special training from your doctor
or nurse.
. Inspect the prepared solution for particulate matter and discoloration prior to administration (the

solution should be clear, colourless and free from foreign particles).
Do not use ADVATE if the solution is not fully clear or not completely dissolved.

1. Remove the blue cap from BAXJECT II. Do not draw air into the syringe. Connect the
syringe to BAXJECT II (Fig. d).

2. Invert the system (the vial with the reconstituted solution has to be on top). Draw the

reconstituted solution into the syringe by pulling the plunger back slowly (Fig. e).

Disconnect the syringe.

Ll
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4.  Attach a butterfly needle to the syringe and inject the reconstituted solution into a vein. The
solution should be administered slowly, at a rate as determined by the patient’s comfort level,
not to exceed 10 ml per minute. (See Section 4 “Possible side effects™).

5. Discard any unused solution appropriately.

Fig. d Fig. e

The following information is intended for healthcare professionals only:

On demand treatment

In case of the following haemorrhagic events, the factor VIII activity should not fall below the given
plasma activity level (in % of normal or [U/dl) in the corresponding period. The following table can be
used to guide dosing in bleeding episodes and surgery.

The dose and frequency of administration should be adapted to the clinical response in the individual
case. Under certain circumstances (e.g. presence of a low-titre inhibitor), doses larger than those

calculated using the formula may

be necessary.

Degree of haemorrhage/type of
surgical procedure

Factor VIII level
required (% or 1U/dl)

Frequency of doses (hours)/duration
of therapy (days)

Haemorrhage

Early haemarthrosis, muscle
bleeding or oral bleeding.

More extensive haemarthrosis,
muscle bleeding or haematoma.

Life-threatening haemorrhages.

20-40

30-60

60— 100

Repeat injections every 12 to 24 hours
(8 to 24 hours for patients under the age
of 6) for at least 1 day, until the
bleeding episode. as indicated by pain.
is resolved or healing is achieved.

Repeat injections every 12 to 24 hours
(8 to 24 hours for patients under the age
of 6) for 3 — 4 days or more until pain
and acute disability are resolved.

Repeat injections every 8 to 24 hours
(6 to 12 hours for patients under the age
of 6) until threat is resolved.
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Degree of haemorrhage/type of
surgical procedure

Factor VIII level
required (% or 1U/dI)

Frequency of doses (hours)/duration
of therapy (days)

Surgery

Minor
Including tooth extraction.

Major

30 -60

80100
(pre- and postoperative)

Every 24 hours (12 to 24 hours for
patients under the age of 6), at
least 1 day, until healing is achieved.

Repeat injections every 8 to 24 hours
(6 to 24 hours for patients under the age
of 6) until adequate wound healing,
then continue therapy for at least
another 7 days to maintain a factor VIII
activity of 30% to 60% (IU/dl).

230
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Package leaflet: Information for the user

ADVATE 250 IU powder and solvent for solution for injection
ADVATE 500 IU powder and solvent for solution for injection
ADVATE 1000 IU powder and solvent for solution for injection
ADVATE 1500 IU powder and solvent for solution for injection

Octocog alfa (recombinant human coagulation factor VIII)

Read all of this leaflet carefully before you start using this medicine because it contains
important information for you.

- Keep this leaflet. You may need to read it again.

. If you have any further questions, ask your doctor.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them,
even if their signs of illness are the same as yours.

- If vou get any side effects talk to your doctor. This includes any possible side effects not listed
in this leaflet. See section 4.

What is in this leaflet:

What ADVATE is and what it is used for

What you need to know before you use ADVATE
How to use ADVATE

Possible side effects

How to store ADVATE

Contents of the pack and other information

LR I e o e

1. What ADVATE is and what it is used for

ADVATE contains the active substance octocog alfa, human coagulation factor VIII produced by
recombinant DNA technology. Factor VIII is necessary for the blood to form clots and stop bleedings.
In patients with haemophilia A (inborn lack of factor VIII), it is missing or not working properly.

ADVATE is used for the treatment and prevention of bleeding in patients of all age groups with
haemophilia A (an inherited bleeding disorder caused by lack of factor VIII).

ADVATE is prepared without the addition of any human- or animal-derived protein in the entire
manufacturing process.

2; What you need to know before you use ADVATE

Do not use ADVATE

- if you are allergic to octocog alfa or any of the other ingredients of this medicine (listed in
section 6)

- if you are allergic to mouse or hamster proteins

If you are unsure about this, ask your doctor.

Warnings and precautions
Talk to your doctor before using ADVATE. You should tell your doctor if you have been previously

treated with Factor VIII products, especially if you developed inhibitors, since there might be a higher
risk that it happens again. Inhibitors are blocking antibodies against factor VIII 1hat rediice thﬁ D u

of ADVATE to prevent or control bleeding. Development of inhibitors is a. co) pli caty

C
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treatment of haemophilia A If your bleeding is not controlled with ADVATE, tell your doctor
immediately.

There is a rare risk that you may experience an anaphylactic reaction (a severe, sudden allergic
reaction) to ADVATE. You should be aware of the early signs of allergic reactions such as rash, hives,
wheals, generalised itching, swelling of lips and tongue, difficulty in breathing, wheezing, tightness in
the chest, general feeling of being unwell, and dizziness. These symptoms can constitute an early
symptom of an anaphylactic shock, manifestations of which may additionally include extreme
dizziness, loss of consciousness, and extreme difficulty in breathing.

If any of these symptoms occur, stop the injection immediately and contact your doctor. Severe
symptoms, including difficulty in breathing and (near) fainting, require prompt emergency treatment.

Patients developing Factor VIII inhibitors

If your plasma Factor VIII fails to reach expected levels with ADVATE, or if bleeding is not
adequately controlled, it could be due to the development of Factor VIII inhibitors. This will be
checked by vour doctor. You might need a higher dose of ADVATE or even a different product to
control bleedings. Do not increase the total dose of ADVATE to control your bleeding without
consulting your doctor.

Children and adolescents
The listed warnings and precautions apply to both adults and children (from 0 to 18 years of age).

Other medicines and ADVATE
Tell your doctor if you are using, have recently used or might use any other medicines.

Pregnancy and breast-feeding
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask
vour doctor for advice before using this medicine.

Driving and using machines
ADVATE has no influence on your ability to drive or to use machines.

ADVATE contains sodium
This medicine contains 0.45 mmol sodium (10 mg) per vial. To be taken into consideration by patients
on a controlled sodium diet.

Misapplication of ADVATE
Misapplication (injection into the artery or outside the vein) should be avoided as mild, short term
injection site reactions, such as bruising and redness, may occur.

3. How to use ADVATE

Treatment with ADVATE will be started by a doctor who is experienced in the care of patients with
haemophilia A.

Your doctor will calculate vour dose of ADVATE (in international units or IU) depending on your
condition and body weight, and on whether it is used for prevention or treatment of bleeding. The
frequency of administration will depend on how well ADVATE is working for you. Usually, the
replacement therapy with ADVATE is a life-long treatment.

Always use this medicine exactly as your doctor has told you. Check with your doctor if you are not
sure.
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Prevention of bleeding

The usual dose of octocog alfa is 20 to 40 [U per kg body weight, administered every 2 to 3 days.
However, in some cases, especially in younger patients, more frequent injections or higher doses may
be necessary.

Treatment of bleeding
The dose of octocog alfa is calculated depending on your body weight and the factor VIII levels to be
achieved. The target factor VIII levels will depend on the severity and location of the bleeding.

Dose (IU) = body weight (kg) x desired Factor VIII rise (% of normal) x 0.5

If you have the impression that the effect of ADVATE is insufficient, talk to your doctor.
Your doctor will perform appropriate laboratory tests to make sure that you have adequate Factor VIII
levels. This is particularly important if you are having major surgery.

Use in children and adolescents (from 0 to 18 years of age)

For the treatment of bleeding the dosing in children does not differ from adult patients. For the
prevention of bleeding in children under the age of 6, doses of 20 to 50 [U per kg body weight 3 to

4 times weekly are recommended. The administration of ADVATE in children (intravenously) does
not differ from the administration in adults. A central venous access device (CVAD) may become
necessary to allow frequent infusions of factor VIII products. This presentation is available with 5 ml
solvent and 2 ml solvent. However, for the 2 ml presentation there is no documentation available in
children below 2 years of age.

Due to the decrease in injection volume for ADVATE reconstituted in 2 ml, the time to react to
hypersensitivity reactions during an injection is further reduced. Therefore, caution is advised during
injection of ADVATE reconstituted in 2 ml, especially in children.

How ADVATE is given

ADVATE is usually injected into a vein (intravenously) by your doctor or nurse. You or someone else
might also administer ADVATE as an injection, but only after receiving adequate training. Detailed
instructions for self-administration are given at the end of this package leaflet.

If you use more ADVATE than you should
Always take ADVATE exactly as your doctor has told you. You should check with your doctor if you
are not sure. If you inject more ADVATE than recommended, tell your doctor as soon as possible.

If you forget to use ADVATE
Do not inject a double dose to make up for a forgotten dose. Proceed with the next injection as
scheduled and continue as advised by your doctor.

If you stop using ADVATE
Do not stop using ADVATE without consulting your doctor.

If you have any further questions on the use of this medicine, ask your doctor.

4. Possible side effects
Like all medicines, this medicine can cause side effects, although not everybody gets them.

If severe, sudden allergic reactions (anaphylactic) occur, the injection must be stopped
immediately. You must contact your doctor immediately if you have any of the following early ,
symptoms of allergic reactions:

- rash. hives, wheals, generalised itching,

- swelling of lips and tongue.

- difficulty in breathing, wheezing, tightness in the chest,
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- general feeling of being unwell,
- dizziness and loss of consciousness.

Severe symptoms, including difficulty in breathing and (nearly) fainting, require prompt emergency
treatment.

Common side effects (may affect up to 1 in 10 people)
Factor VIII inhibitors, headache and fever.

Uncommon side effects (may affect up to 1 in 100 people)

dizziness, flu, fainting, abnormal heartbeat, red itchy bumps on the skin, chest discomfort, injection
site bruise, injection site reaction, itching, increased sweating, unusual taste in the mouth, hot flushes.
migraines, memory impairment, chills, diarrhoea, nausea, vomiting, shortness of breath, sore throat,
infection of the lymphatic vessels, whitening of skin, eye inflammation, rashes, excessive sweating,
foot and leg swelling, reduced percentage of red blood cells, increase in a type of white blood cells
(monocytes), and pain in the upper abdomen or lower chest.

Related to surgery
catheter-related infection, decreased red cell blood count, swelling of limbs and joints, prolonged
bleeding after drain removal, decreased Factor VIII level and post-operative bruise.

Related to central venous access devices (CVAD)
catheter-related infection, systemic infection and local blood clot at the catheter site.

Side effects with unknown frequency (frequency cannot be estimated from the available data)
potentially life-threatening reactions (anaphylaxis) and other allergic reactions (hypersensitivity),
general disorders (tiredness, lack of energy).

Additional side effects in children

Other than the development of inhibitors in previously untreated paediatric patients (PUPs), and
catheter-related complications, no age-specific differences in side effects were noted in the clinical
studies.

Reporting of side effects

If you get any side effects, talk to your doctor. This includes any possible side effects not listed in this
leaflet. You can also report side effects directly via the national reporting system listed in Appendix V.
By reporting side effects you can help provide more information on the safety of this medicine.

S How to store ADVATE
Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date, which is stated on the label after EXP. The expiry date
refers to the last day of that month.

Store in a refrigerator (2 °C — 8 °C).
Do not freeze.

During the shelf life the powder vial may be kept at room temperature (up to 25 °C) for a single period
not exceeding 6 months. In this case, this medicine expires at the end of this 6 month period or the
expiration date printed on the product vial, whichever is earlier. Please record the end of the 6 months
storage at room temperature on the product carton. The product may not be returned to refrigerated
storage after storage at room temperature.

Keep the vial in the outer carton in order to protect from light. / .
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This product is for single use only. Discard any unused solution appropriately.
Use the product immediately once the powder is completely dissolved.
Do not refrigerate the solution after preparation.

Do not throw away any medicines via waste water or household waste. Ask your pharmacist how to
throw away medicines you no longer use. These measures will help protect the environment.

6. Contents of the pack and other information

What ADVATE contains

- The active substance is octocog alfa (human coagulation Factor VIII produced by recombinant
DNA technology). Each powder vial contains nominally 250, 500, 1000, or 1500 IU octocog
alfa.

- The other ingredients are mannitol, sodium chloride, histidine, trehalose, calcium chloride,
trometamol, polysorbate 80, and glutathione (reduced).

Solvent vial: 2 ml sterilised water for injections

What ADVATE looks like and contents of the pack

ADVATE is a white to off-white friable powder. After reconstitution, the solution is clear, colourless
and free from foreign particles.

Each pack also contains a device for reconstitution (BAXJECT II).

Marketing Authorisation Holder
Baxter AG

Industriestrasse 67

A-1221 Vienna

Manufacturers

Baxalta Belgium Manufacturing SA
Boulevard René Branquart 80
B-7860 Lessines

Belgium

Baxter SA

Boulevard René Branquart 80
B-7860 Lessines

Belgium

For any information about this medicine, please contact the local representative of the Marketing
Authorisation Holder:

Belgié/Belgique/Belgien Lietuva

Baxalta Belgium SPRL UAB "Baxter Lithuania”

Tél/Tel: +32 2 892 62 00 Tel: +370 5269 16 90 / +370 5252 71 00
buarapus Luxembourg/Luxemburg

Bakcrep Bunrapus EOOJ{ Baxalta Belgium SPRL

Ten.: +359 2 9808482 Tél/Tel: +32 2 892 62 00

Ceski republika Magyarorszag

Baxter Czech spol.s.r.o. Baxter Hungary Kft.

Tel.: +420 225774111 Tel.: +36 1 202 1980
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Danmark
Baxalta Denmark A/S
TIf: +4532 70 12 00

Deutschland
Baxalta Deutschland GmbH
Tel: +49 89 262077-011

Eesti
OU Baxter Estonia
Tel.: +372 6 515 120

Eirada
Baxter (Hellas) E.ILE.
Tni.: 430210 28 80 000

Espaiia
Baxalta Spain S.L.
Tel: +34 91 790 42 22

France
Baxalta France S.A.S.
Tél: +33 1 70 96 06 00

Hrvatska
Baxter d.o.o.
Tel: +386 1 420 16 80

Ireland
Baxalta UK Limited
Tel: +44 1 635 798 777

island
Lyfjaver ehf.
Simi: +354 533 6100

Italia
Baxalta [taly S.r.l.
Tel: +39 06 45224 600

Kimpog
Baxter (Hellas) E.TLE.
Tnh.: +30 210 28 80 000

Latvija
SIA BAXTER Latvia
Tel.: +371 67 784 784

This leaflet was last revised in
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Malta
Baxalta UK Limited
Tel.: +44 1 635 798 777

Nederland
Baxalta Netherlands B.V.
Tel: +31 30799 27 77

Norge
Baxalta Norway AS
TIf: +47 22 585 000

Osterreich
Baxalta Osterreich GmbH
Tel.: +43 1 20100-0

Polska
Baxter Polska Sp. z o.0.
Tel.: +48 22 4883 777

Portugal
Baxalta Portugal, Unipessoal. Lda.
Tel: +351 21 12203 00

Romadnia
FARMACEUTICA REMEDIA SA
Tel.: +40 21 321 16 40

Slovenija
Baxter d.o.o.
Tel.: +386 1 420 16 80

Slovenska republika
Baxter Slovakia s.r.o.
Tel: +421 23210 1150

Suomi/Finland
Baxalta Finland Oy
Puh/Tel: +358 201478200

Sverige
Baxalta Sweden AB
Tel: +46 8 50 33 26 00

United Kingdom
Baxalta UK Limited
Tel: +44 1 635 798 777

Detailed information on this medicine is available on the European Medicines Agency web site:

http://www.ema.europa.eu/
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Instructions for preparation and administration
Aseptic technique is required during preparation of the solution and administration.

Use only the sterilised water for injections and the reconstitution device for preparation of the solution
that are provided with each package of ADVATE. ADVATE must not be mixed with other medicinal
products or solvents.

It is strongly recommended that every time ADVATE is administered, the name and batch number of
the product are recorded.

Instructions for reconstitution

. Do not use after the expiry date stated on the labels and carton.

° Do not use if the BAXJECT II device, its sterile barrier system or its packaging is damaged or
3\

shows any sign of deterioration as indicated by the symbol: 2.
. Do not refrigerate the solution after preparation.

—

If the product is still stored in a refrigerator, take both the ADVATE powder and solvent vials

from the refrigerator and let them reach room temperature (between 15 °C and 25 °C).

Wash your hands thoroughly using soap and warm water.

Remove caps from powder and solvent vials.

Cleanse stoppers with alcohol swabs. Place the vials on a flat clean surface.

Open the package of BAXJECT II device by peeling away the paper lid without touching the

inside (Fig. a). Do not remove the device from the package. Do not use if the BAXJECT Il

device, its sterile barrier system or its packaging is damaged or shows any sign of deterioration.

6. Turn the package over and insert the clear plastic spike through the solvent stopper. Grip the
package at its edge and pull the package off BAXJECT II (Fig. b). Do not remove the blue cap
from the BAXJECT Il device.

T For reconstitution only the sterilised water for injections and the reconstitution device provided
in the pack should be used. With BAXJECT II attached to the solvent vial. invert the system so
that the solvent vial is on top of the device. Insert the white plastic spike through the ADVATE
powder stopper. The vacuum will draw the solvent into the ADVATE powder vial (Fig. c).

8. Swirl gently until all material is dissolved. Be sure that the ADVATE powder is completely

dissolved, otherwise not all reconstituted solution will pass through the device filter. The

product dissolves rapidly (usually in less than 1 minute). After reconstitution the solution should
be clear, colourless and free from foreign particles.

Lh 4= L ba

Fig. a Fig. b Fig. ¢
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Instructions for injection
For administration the use of a luer-lock syringe is required.

Important note:
. Do not try to administer the injection unless you have received special training
Or nurse.
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. Inspect the prepared solution for particulate matter and discoloration prior to administration (the
solution should be clear, colourless and free from foreign particles).
Do not use ADVATE if the solution is not fully clear or not completely dissolved.

1.  Remove the blue cap from BAXJECT II. Do not draw air into the syringe. Connect the
syringe to BAXJECT II (Fig. d).

2. Invert the system (the vial with the reconstituted solution has to be on top). Draw the
reconstituted solution into the syringe by pulling the plunger back slowly (Fig. e).

3. Disconnect the syringe.

4, Attach a butterfly needle to the syringe and inject the reconstituted solution into a vein. The
solution should be administered slowly, at a rate as determined by the patient’s comfort level,
not to exceed 10 ml per minute. (See Section 4 “Possible side effects™).

5: Discard any unused solution appropriately.
Fig. d Fig. e
1
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The following information is intended for healthcare professionals only:

On demand treatment

In case of the following haemorrhagic events, the factor VIII activity should not fall below the given
plasma activity level (in % of normal or [U/dl) in the corresponding period. The following table can be
used to guide dosing in bleeding episodes and surgery.

The dose and frequency of administration should be adapted to the clinical response in the individual
case. Under certain circumstances (e.g. presence of a low-titre inhibitor), doses larger than those
calculated using the formula may be necessary.

Degree of haemorrhage/type | Factor VIII level Frequency of doses (hours)/duration of
of surgical procedure required (% or 1U/dl) | therapy (days)

Haemorrhage

Early haemarthrosis, muscle 20-40 Repeat injections every 12 to 24 hours
bleeding or oral bleeding. (8 to 24 hours for patients under the age

of 6) for at least 1 day, until the bleeding
episode, as indicated by pain. is resolved
or healing is achieved.

More extensive haemarthrosis, | 30 —60 Repeat injections every 12 to 24 hours
muscle bleeding or haematoma. (8 to 24 hours for patients under the age
of 6) for 3 — 4 days or more until pain and
acute disability are resolved.

Life-threatening haemorrhages. | 60 — 100 Repeat injections every 8 to 24 hglrs

(6to 12 hours for patlents uncle due
./ t . d
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Surgery

Minor
Including tooth extraction.

Major

30-60

80— 100
(pre- and
postoperative)

Every 24 hours (12 to 24 hours for
patients under the age of 6), at
least | day, until healing is achieved.

Repeat injections every 8 to 24 hours

(6 to 24 hours for patients under the age
of 6) until adequate wound healing, then
continue therapy for at least

another 7 days to maintain a factor VIII

activity of 30% to 60% (IU/dI).
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1. HA3BA JIKAPCHKOI'O 3ACOBY
AJIBEWT 250 O] M1 TOpOIIOK i PO3YMHHHK JUTS PO3UMHY [JIst iH’ €KL
2. SIKICHUM I KLIBKICHUY CKJIAL

Koxen (nako Mictuts npubimsto 250 MO daxropy koaryssuii KpoBi JHOIHHK VIII (p JIHK).
oktokor ansha. AIIBEMT mictats npubausno 50 MO/ma pakropy koarynauii kposi moauun VIII
(p AHK), okTOKOTr aib(a micist po3BeIeHH.

E(exTHBHICTS BM3HAYacThesi 3a JIONIOMOIOK TECTY XPOMOrEHHHI aHaniz 3a E€BpONeHCbKO
dapmakoneeto. [InToMa aKTHBHICTh AJIBEWUT cranosuts npubausxo 4.000-10.000 OJI/ mr Giaky.
OxTtokor anba (hakTop KoarysAuii KpoBi THOAHHH VII (p AHK) ue ounmenui GuIOK, mo
cKk1anaeThes 3 2332 aMiHOKMCIOT. BupobnseTses 3a Aonomororo TexHosorii pekombinantoi JTHK
B kiitunax (CHO) seunukiB kuraiickkoro xom'suka. [oTyioTh 6e3 noaaBaHHs Oyab-AKOTro
(ex3orenHoro) Ginka moJuHKU abo GinKa TBAPUHHOTO MOXOKEHHS B NpoLeci OUUILEHHS KYJIbTYPH
KaiTiH ab0 KIHIEBOrOCMOIYyYeHHS..

JlonoMiXkHi pe4OBMHY 3 BiIOMUM edeKToM:

0.45 mmoss Hatpito (10 Mr) Ha drakon
115t [IOBHOTO MEPeNiKy AONOMIKHUX PEUOBHH IMBUTHCE MYHKT 6.1

3. JIIKAPCBKA ®OPMA
[TopOIIOK Ta PO3YUHHKK UL PO3UMHY U1 iH’ €KL,

INopomok: Bia 6inoro g0 6inyBaToro KOIbOpY MyXKHH NOPOLIOK.
Pozunnnuk: [1po3opa Ta 6e3dapBHa pinHa.

4. KJIIHIYHI OCOBJIMBOCTI
4.1 IToxkazaHH# 10 3aCTOCYBAHHSA

JlikyBanns i npodinakTika KpoBoTed y nauientis 3 'emodiznieio A (BpoaKeHOro nediuuty dakTopa
VIII). AJIBEWT nokazaHuii BCIM BIKOBUM rpyriam.

4.2 Cnocid 3acTOCYBAHHS TA 103H

JlikyBanHs cjliJ NOYMHATH MiJl HArJAIOM JiKaps, AKHH Mae JoCBiA B JiKyBaHHi remodinii 3a
HAsBHOCTI peaHiMalliifHIX YMOB /U151 HeraliiHoi I0MoMOrH rpH aHaginaxcir.

JlozvBaHHA
Jlo3yBaHHs i TPUBATICT 3aMiCHOT Tepanii 3a/1eKuTh BiZl cepitozrocTi aediumty paxkropy VIII, micus
i MaciTabiB KpOBOTEHi, a TAKOXK BiJl KJIiHIYHOIO CTaHy natjieHra.

Kinskicts ogunuis ®akropa VIII, 110 BEOAMTHCS, BHPAKAETLCA B MIKHApPOAHUX oauHuLsaX (MO).
sKi OB’ A3aHi 3 MOTOYHMM cTanaaptom BOO3 ais npenapatip ®@aktopa VIII. AktHBHiCTE PakTopa
VIII B nasmi BupakaeTbes abo y BIACOTKaX (110 BiHOWEHHIO 10 HOPMAIbHOT JIOICHKOT MIa3MH),
a60 B MO (110 BiIHOWIEHHIO 10 MixHapoaHoro craaapty ®aktopa VIII B nnaswmi).

Ona Mixkuapoasa oguuauis (MO) axrusrocti aktopa VIII eksiBanenTna kizbkoceti Pakropa VIII
B OZIHOMY MJI HOPMaJILHOT JIFOACHKOT [I1a3MH.

JlikyBaHHA npy HeoOXiaHOCTI e
Pospaxynok HeoGXinnoi a03n ¢akropa VIII GasyeTbes Ha eMIlipUuHHX pesy

haxtopa VIII Ha Kinorpam Macu Tina MiIBHILYE aKTHBHICTH (akropa VIl
nna3mu. HeoOXiHa 1032 BU3HAYAETHCS 3a POPMYIIOL0:

/

ratax o 1 MO
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Kinvxicms 6sedenux oounuys (MO) = maca miaa x o4ixyeawe 3pocmanms paxmopa VII(%) x0.5

V pasi HaCTYMHHMX reMOpariyHiX BUNAAKiB, axTop VIII akTMBHOCTI HE NMOBWHEH ONYCKAaTHUCA HUX4e
[IEBHOrO piBHA aKTMBHOCTI miasmu (y % Bi1 HopMaibHux ab6o MO/neuumitp) y BIAMOBiAHOMY
nepioai. HacrynHa tabmuns 1 MOXe BAKOPHCTOBYBATHCS B AKOCTI OPIEHTHPY Yy BUIAKaX KPOBOTEY
i Ipy XipyprigyHuX yTpyvaHHsax.

Ta6auus 1 Cxema 103yBaHHS y BHNAJKAX KPOBOTeY i NPH XipypriuHux yTpydanHsx

Cryninb KpOBOTeYI/THII HoTpiona mikoBa YacrtoTa J03YBAHHS

XipypriqyHoro BTpy4aHus akTuBricTs ®akTopa |(roamu)/TpuBaiicTh Tepanii (B AHSX)

VIII B kpoBi nic.s
indysii (% ado
MO/aennirp )

Pamuniit reMmapTpo3, M’ 430Ba 20-40 TTorTopioiite in’ekuii koxui 12-24
KpoBoTe4a abo KpoBoTeHa B roaue# (Bia 8 10 24 roJMH NaLi€HTam
POTOBi# MOPOKHHHI. BIKOM J10 6 POKIB) MPOTArOM

moxaiimenie 1 1Hs. MOKH HE
NPUIMHUTLCSA KPOBOTeYaabo He Oyne
JIOCSTHYTO 3arolOBaHH.

[TigpuieHUH reMapTpos, 30-60 [TorTopioiTe iH’ €Ki KoxHiI 12-24
M’s30Ba KpoBoTeua abo rojuuu (Bia 8 10 24 roJMH nauieHTam
remMaroma. BiKOM 10 6 POKiB) npoTsiroM 3 - 4 1HiB

abo GinbiIe, MOKKU He OYAYTh YCYHEHi
OiJ1b UM HeJIi€31aTHICTb.

3arpo3nBa 1715 KUTTS 60 - 100 IMopToproiite in’ekuil KoxkHi 8-24
KpOBOTEHA. roauuu (Bia 8 10 24 roauH naiieHTam
BiKOM 710 6 pOKiB), 1oku He Byje
yCYHEHa 3arpo3a JUIsl JKUTTH.

Xipypriusne BTpYYaHHs

Hesnaune 30 - 60 Koxni 24 rogunu (8ig 12 1o 24 roaun
B ToMy 4MCiIi BHIATEHHA nanieHTam BikoM 710 6 pOKiB)
3y0iB NpoTATroM He MeHue | 100u, MOKH He
OyJie 1OCATHYTO 3arol0BaHHs.
Snavne 80 - 100 [NorTopioiite iH’ ekl kokHi 8-24
(nepen onepauieio i micas [roaunu (Bia 6 10 24 rojIMH naiieHTam
onepauii) BiKOM J10 6 POKIB) /10 aJIEKBaTHOTO

3arolOBaHHsA, A1l NPOAOBKYITE
tepani. lllonalimeHine npotarom 7
JHIB 1718 MIATPUMKH aKTUBHOCTI
daxtopy VIII Bin 30% 1o 60%
(MO/neuunitp)

Jlo3a i yacToTa BBe/ICHHs MOBHHHI OyTH miaiGpaHi BIAMOBIZHO 10 KJIIHIYHOT CHTYalil B KOXKHOMY
KOHKpeTHOMY BHNajKy. IIpu nmeBHuX oOCTaBMHaX (HanpuKiam, HasBHICTb 1HTIOITOPY 3 HH3bKHM
THTPOM), MOJKe BUSBHTHCS HEOOXIIHNM 301/IbILICHHS 103H, HIK PO3pPaxoBaHoO 3a GOpPMYIIOH0.

[lin yac Kypcy JiKyBaHHA, AOpEYHO BHU3HAYWTH piBui nnasmu ¢akropa VIII pekomMeHIyeThCA

KOHTPOIIOBAaTH BBEJEHHS /103 1 4acTOTY MOBTOPHHX iH'exniii. PeTebHUI KOHTPONIL 3aMiCHOI
Tepanii 0coGIMBO BaXIMBHI y BUNAAKax MaclTabHOT Xipypriusoi onepauii. OKkpemi nauieHTH

MOKYTb BijipisHsTHCS peakuiero 10 daktopa VIII, gocsararo4s pisHHX PIBHIB BiTHOBIEHHA-I VIVO 1 .
BUABJAIOTHL Pi3Hi Nepiojin HaniBpo3najy. / & /ﬁ\ ™
4 .
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[IpoTAroM TPUBAIOro TEPMiHy NPOMIIAKTHKH KPOBOTEH Y nauieHTiB 3 remodinieio A, 3BUyaiiHi 1034
Bin 20 10 40 MO ¢axtopa VIII Ha Kinorpam MacH Tijia 3 iHTEpBaIOM Bia 2 10 3 JHIB.

3acmocyveannst 6 nediampii

3acTepeskeHHs Ta 3axoaM Oesneku ans airedt (0 1o 18 pokiB) He BiApi3HAIOTECA Bill TAKMX U
nopocimx. V natiientis y Bilti 10 6 pokis, 1031 Bix 20 10 50 MO ¢axropa VIII Ha Kinorpam MacH
Tina Big 3 710 4 pasiB Ha THKIEHb 115 NPODINaKTHKY.

Cnocib 3acToCYBaHHSA

AJIIBEMT cnin BBOAMTH BHYTPILIHBOBEHHO. Y BHIAJKaX BBEIACHHS NpaLiBHUKOM HE MeJu4HOI
cepy 0COGIMBHX HABHYOK HE MOTPEOYETHC.

[1IBHAKICTb BBEAEHHS NOBHHHA OYTH KOHTPOIbOBAHOIO [Uis 3a0e3ledeHHs KoMGbopTy nauieHTa.
MakcuMym 10M/XB.

TTicas po3BeeHHS, PO3UHH YHCTHIA, IPO3OPHIA, BLIbHUHA Bij cTopoHHiX goMimok i mae pH Bin 6.7 1o
7.3.

[HCTPYKILiT IO PO3BEIEHHIO JiKapchKoro 3aco0y mepel 3acTOCYBaHHAM IUBUTHCL B po3aini 6.6.

4.3 IIpoTHnOKa3aHHS

TinepuyTIMBICT 0 aKTHBHOT peuoBUHHA 260 10 Oyab-AKOT JIOTIOMIXKHOT PEYOBHHH, 3 TIepe/liYeHuX B
po3zini 6.1 aGo a0 1o GinKis MULIeH Ta XOMSIKiB.

4.4  OcobauBi 3acTepe:kenHs Ta 3aM00iKHI 3aX0/1H NPH BHKOPHCTAHHI

Linepyymaugicnib

V [esKHX BHNagKax MpH BBEACHHI AJIBEWT BunuMKanu THKKI anepriydi peaxuii BKIIOYAIOHUH
anadinakciio. ITpenapat MiCTHTh HEBETHKY KiMbKiCTb Ginka muied i XoM’aKiB. SIKIO BMHHKIH
CHMIITOMHM TiNepuyTIMBOCTI, NALi€HTaM CIiJ HeraiHO MPUIMHWTH 3aCTOCYBAHH:A MpEnapary i
3BEPHYTHCA 70 CBOTO JiKaps. ITauienTH noBuHHI OyTH 1poinopMOBaHi MPO paHHi O3HAKK peaKilil
rilepyyTIMBOCT, TaKi AK KpOIMB'SHKa, FeHepalizoBaHa KpOMMB'AHKA, CTHCHEHHA B ob6nacti rpyaHoi
KJIITHHH, 3a/IMILIKa, TIIOTOHIs | anadinakcis.

V BMNajKax oKy NOTPiGHO PO3MOYaTH 3aralbHi MPOTHILOKOBI 3aX0/IH.
Ineioimopu

VTBOpeHHs HelfTpanisyiounx aHTHTiA (iHriGiTopis) 10 ®akTopa VIII € BitoMuM YCKIaJAHEHHAM ITPH
nikyBaHHi XBopux remodinieio A. Llumu inriGitopamu 3a3Bu4aii € imyHorno6yninm IgG. cnipsMoBani
npoTy npokoaryasuiinoi akruerocTi ®akropa VIII, ki BupaxkaioThes B OAMHULAX Berezna Ha mi
[1a3MH 3 BUKOPHCTaHHAM MomuikoBaHoro amanisy. ¥ NauieHTiB 3 PO3BUTKOM iHribiTOpiB 10
®axkropa VIII, yMOBM MOKYTb MPOABHUTHCA Y BHIUIAMI HEJIOCTATHBOL KIiHIYHOT peakuii. B Takux
BHNAKAX PEKOMEH/YEThCS 3BEPTATHCA /10 Crielliani3oBaHuX neHtpie remodinii. PU3MK po3BHUTKY
iHriGiTOpIB 3HAXOAMTBCA Y MEBHOMY 3B'A3KY 3 macmtabom BBy @akrtopa VIIL npu upomy Bid
MaKkcHMaTbHKil y mepi 20 AHIB BIUMBY, T (HIUAMU FEHETHUHAMA | eKoJIoriYHUMHU (akTopamu. ¥
piKiCHMX BHMTAJKax iHriGITOPM MOXKYTb PO3BUBATHCH micna cruiMBadHsa nepwmx 100 aHis
JIKYBaHHsA.

CriocTepiramics BUNAAKH peLAMBY iHTIGITOPY (3 HM3LKMM THTPOM) nicis
npenapary pekomGinantHoro ®axtopa VIII Ha HLIHA Y naniepsrs, {10
niKyBaHHA, NpoTaroM Ginbme Hixk 100 aHiB NIKYBaHHSA, Y AKAX B 3
inri6itopy. Tomy noTpiGHO BeCTH peTellbHE CMIOCTEPEKCHHS 32 §
iHriGiTOpiB Micns 3MiHW NPOAYKTY.

pexony "3 OJHOTO
payilue” TIPOXO LN

Fepirasc BCA PO3BMIOK.
gIIMET PO3BUTKY"
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JaraoM HeoOXiHO BECTH peTelbHe CIOCTEPEeXKEHHs 3a MalieHTaMH, SKi MPOXOIATH JKYBaHHs
pexombinanTHUM @akropom sroptadHs KpoBi VIII, Ha mpeaMeT po3BHTKY iHriGITOpIB LUIAXOM
MpOBEJICHH BiANOBIIHHX KITHIYHUX COCTEPEKEHD i nabopaTopHMX aHaili3iB. KO oviKyBaHi piBHi
akTuBHOCTi (aktopa VIII B miasMi He mocsraioThes abo K KpOBOTEda HE KOHTPOMOETHCHA
BiANOBIIHOO 103010, TOTPIGHO BUKOHATH TECT Ha MpUCYTHICTH (aktopa VIIL Y NauieHTiB 3 BACOKHM
piBHeM inri6itopa, 3amicHa Tepania ¢akropa VIII moxe 6yTH Hee(eKTHBHOI, TOMY MOTPIGHO
PO3F/ISHYTH IHLUI MOAJIMBI METOMIM JIIKYBaHH. Kypalisi TaKuX MalieHTiB NOBUHHA 3/1HCHIOBATHCH
TiKapaMM 3 IOCBIZOM Y OIS 3a MallieHTaMy 3 reMoiieio Ta inriditopamu dakropa VIII.

VernadneHns nog 'a3auni 3 xamemepuzayicio

Skmo HeoOXixHuH ueHTpantbHMil BeHo3Hmit mpuctpiii (CVAD), MPUCYTHIA PHINK BHHUKHEHHS
CVAD-noB’53aH0ro ycKiIaaHeHHs BKIOYalouu Miciesi indexuii, 6akrepiemito i TpoM603 B MicLti
KaTeTepu3allii.

@axmopu, Wo noe 'A3ani 3 00NOMINCHUMU PeYOBUHAMU

[Mic1s po3Be/ieH s JTikapebkoro 3acoby 1o MicTuTh 0.45 Mok Hatpito (10 mr) Ha ¢hnakon. Lle papro
BpaxoBYBATH Malli€eHTaM, L0 nepedyBatoTh Ha KOHTPOJIbOBaHii HaTpieBpiit AieTi.

B iHTepecax MNalli€HTiB PEKOMEHIYEThCA MO MOXIMBOCTI MPH KOKHOMY BBEJICHHI TIpenapary
AJIBEWT 3anucysatn Ha3By i Homep cepii (maprii) npenapary As TOro o0 niATPUMYBATH 3B'430K
MiJK MALIEHTOM i MapTi€ero TiKapchKoro 3acody

3acmocyearns 6 nediampii:

3acTepeskeHHs Ta 3aX0/1 Ge3NeKH s AiTeil He BIAPiSHAOTHCA BiJl TAKMX 14 JOPOCITHX.
4.5 B3aemojisi 3 iHIIMMHA JiKapchbKHMH 3acobamu Ta inmi gpopmu B3aemoii
JlocmipKeHHs 110,10 B3aEMOJIIT 3 AJIBEMT ne npooauncs.

4.6 3acrocyBaHHs Y nepioj BAriTHOCTI T roAyBaHHs rPYALI0

Buguenns erumpy ®aktopy VIII Ha penpoiayKTHBHICTH /1aDOpaTOPHUX TBAPHH HE MPOBOAMIIOCH.
BHXOJS4H 3 HM3BKOI YaCTOTH 3aXBOPIOBAHHs JKIHOK remodinieio A, BiacyTHiil JIOCBiJI CTOCOBHO
pukoprctanus ®akropa VIII mia yac BariTHOCTI i roJyBaHHA IpyMO. Tomy ®akrtop VIII cnig
BUKOPMCTOBYBATH I1i/l 4ac BariTHOCTI i FOJYBaHHS IPY/ULIO JIHIIE, AKILO € YiTKi [OKa3aHHs.

4.7 BniuB HA 31ATHICTH KepPYyBaTH aBTOMO011eM 200 iHIIME MeXaHi3MaMi
AJIBEMT He BNIMBae Ha 3JaTHICTb KepyBaTn aB1omobiiem abo inmmnmn MEXaHisMaMH.
4.8 IMoGiuni peaxuii

Peztome 3 besnexu

Kniniuni gocnimkenns 3 AJIBEUT pxmouae 418 nociiukeHb OHOTO 3aCTOCYBAHHS AJIBEUT B
saranbHOMY 00ca3i 93 mobiunkx peakuiii.Heb6axani noGiuni peakuii. 10 BUHMKAIOTL 3 4acTOKO
NepioAMYHICTIO, BUKIMKAIM PO3BUTOK HEHTpANi3ylounmX aHTHTIN 10 (akTopa VIII (inriGiTopig),
rofoBHHUM O171b 1 TMXOMAHKY.

TinepuyTnmBicTs aG0 aneprivni peakuii (110 MOKYTh BKIIOYaTH HaOpsK KBiHKe. 3y11 i TO4YepBOHIHHA
B Micui indy3ii, 03106, NoYepBOHIHHS, reHepali3oBaHy KPOIHB SHKY, FOI0BHUH 6iJb, KPOTIUB’ THKY,
rinoTeH3io, Jeraprilo, HYJO0TY, HECIOKiH, Taxikapilo, BaxKiCTb y rpyasx. 0MOBaHHS, XPHIIH)
CTOCTepIramies Piako i esKi BUMAAKK MOXKYTh MIPOrpecyBaTH 10 rocTpoi aHadinakcii (BKmoyaiosu
1I0K).

PO3BMTOK aHTHTIA 0 Oinka mumi abo XOM'fuKa MOXKYTh CIOCTEpiraTucy/ CymyIHT peakull .
rinep4yTIHBOCTI. </ N
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V nauienTie 3 reModinicro A MOXKYTb PO3BHHYTHCAHEHTpani3yloui aHTHTiNA (inribiropu) daxkTopa
VIIL K110 BUHMKAIOTH TaKi iHTiGITOPH, TO CTaH He Gye MPOABIIATH 10CTATHBOT KIIHIYHOT peaxuii.
V TaKMX BHIMAIKaX PeKOMEHIYEThCS 38’ A3aTHCH i3 CrIELialli30BaHAM LIEHTPO remoinii.

Tlani wodo nobivHux peakuiu 6 madauyi

V HacTynHiii Tabmani 2 nepeniveni nobiuHi peakuii, AKi cnocTepirammes y COHTaHHKX 3BiTax Mpu
MPOBEAEHH] KITHIYHHX JOCHIUKEHb. 3r1IHO HacTOTH B Ipymnax no6iuni peakuii BA3HAUEHi B MOPAAKY
IHIKEHHS CEPHO3HOCTI KIiHIYHOTO NPoABY 3a KiacKikalicio cnereM opraniB MedDRA.

KpuTepii OliHKM 9aCTOTH PO3BHTKY MOGIHOI peakuil noaiNgroTECA Ha ayxke dacti (=1/10); vacTi
(>1/100 1o <1/10); Heuacti (=1/1000 g0 <1/100); nooauoki (=1/10000 mo <1/1000) i piakicHi
(<1/10000), HeBizoMi (He Moxe GYTH OLiHEHA 3a HAABHWUMH JaHMMH) B mexax KOJKHOI TpyIH
YacTOTH YrpyNoBaHHA, HebakaHi eheKTH NpeCTaBIeH] B OPAIKY 3MEHIICHHS BaJKKOCTI.

Ta6muns 2 YacTora nobivynnx peakuii y KAIHIMHAX J0CTiKeHASAX Ta popMax CHOHTAHHUX

3BITIB
Kuaac cucremn oprasis IMoGiuna peaxuis Yacrora?*
MedDRA
IHdexuil i 3apaxkenHs I'pun HeYacTi
napasuTaMmu Jlapuurir HeJacTi
Po3naau KpOBOHOCHOT | Ipurnivenns Pakropy VIII®  |gacri
AiMpaTHIHOT CHCTEMH Jlimdanrit HeyacTi
Po3naam iMyHHOI CHCTEMU AnadinakTHYHI peaKiLii HEBiZIOMO
[inepuyTIMBicTh HEBIZOMO
Poznanu HepBOBOT CHCTEMH ['on0BHMI OiJ1b 4acTi
3anamMopo4eHHs HevacTi
Brparta cBiIOMOCTi HEYacTi
CuHkona Hevacti
Tpemop Hevacti
MirpeHb HeyacTi
Jlucressis HeyvacTi
Posnaau oprais 30py 3ananeHHs ouel HeyacTi
Cepuesi po3naau ITprcKopeHHs cepleduTTs HevacTi
CyauHHI po3nanu I'emaTomu HEYacTi
I'inepemis 0044 HevacTi
bainicte HeyacTi
Posnanm auxaHHs, rpyaHol Jucrninoe HeyacrTi
KJITHHH i MeliaCTHHAITBHI
po3Jiain
[1nyskoBo-kuuKoBi po3naau |[Hiapes HewacTi
Binb B KHBOTI HeuacTi
Hynora HevacTi
bmopanHus HevacTi
Vpaxenns wkipy i migmkipHoi [CepGik HeyacTi
TKaHUHH Bucurn HeYacTi
INinepriapos HeuacTi
Kponup'sHKa HEevacTi
3aranbHi po3naau Ta ypakeHHs | JIuxoMaHka qacTi
MiClA BBEJICHHS IMepudepuunnii HaGpsIK HEeYacTi i
bine y rpyasx HEYacTi ot ——
Jlnckomdopt B 00s1acTi rpy/aei [HedacTi //

i T
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Ta6auns 2 Yactora nobivnnx peakuii y KIHIYHAX A0CHLUKEHHAX Ta (opmax ClIOHTAHHHX
3BITIB
Knac cneremu opranis ITo6iuna peakuis YacroTa®
MedDRA
03100 HeyacTi
HesnyxaHHs HeyacTi
Cy/MHHA reMaToMa B MiCLli He4acTi
BBEJICHHS
BToma HEBIIOMO
Peaxk1isi B miclli BBEJIEHHA HEeBIZIOMO
JdnckomdopT HEBIZIOMO
AHanizn 36inbIIEHHs KilbKOCTI HeyacTi
MOHOLIMTIB
3HMKeHHA® PiBHS Koary/suii — |[Hedacrti
daxropa VIII
3HMKEHHS [TOKa3HUKa HewacTi
reMaToOKpHTY
AHOMaIbHI pe3y/ibTaTH HeyacTi
nabopaTOpHMX aHalli3iB
TpaBmu, oTpycHHS Ta [TicasnpoueaypHi HeyacTi
YCKJIaIHEHHS TIPH MPOBEJIEHH] |YCKIIaIHEHHA
HpQCPH IlicasnpoueaypHi remoparii __|HeyacTi
CropoHHi peakuil rmia yac He4acTi
npoueaypu

a) PospaxoBaHO Ha OCHOBi 3arabHOT KiILKOCTi XBOPUX, SKi OTPUMYBAIU AJIBEUT (418).

b) Hecrnonirane sumskenHs piBaa daxropa VIII sropranHs KpOoBi BiGy10Cs Y OTHOTO NallieHTa
niz yac 6esnepeprHoi iHdy3ii AJIBEMT nicns onepauiiinoro rpyuansi. (nicis 10-14 1HiB).
ByB migrpumyrounii reMoctas BeCb 4ac y UBOMY nepioni i pisui dakropa VIII nnasmu i
WBHAKICTE KJIipeHCY MOBEPHYIMCS Ha BiANOBIAHI 3HAYEHHA HA 15 nenw micns onepauil.
Awmais inriGitopa ®akropy VIII BUKOHaHMI TIiC/s 3aBepIICHHs Ge3nepepBHOT iHpys3ii i no
3aKiHYEHHIO J0CiKeHHs Oy HEraTUBHUMM.

¢) Tlo6iuni peakiil onucaui v po3/iai HUKYE.

Onuc okpemux nooIYHUX peaxkyiu

Pozeumox in2ioimopa

Ilpo pO3BMTOK iHriGiTopa y MALl€HTIB, MO MOMEPEAHBO JiKyBaTHCh i Ti, WO HE OTPHMYBAJIH
nikyBaHHs mnoBigomasnock. Jlas aetanbHoi iHpopMmauii AMBHCH TYHKT 5.1 (DapmakoJIOrivHi
pracTiBocTi) 1 4.4 (Oco6uBi 3acTepeKeHHs 1 IPOTHITOKa3aHHA 110 3aCTOCYBaHH)

Hebaocani noGiuni peaxyii 00 3a1uWKie 6i0 6upoOHUY020 NPOYUECY

229 nauieHTiB, 1O NPOXOAMIN HiKyBaHHs GyJIH OliHEH] Ha HASBHICTH AHTHTIN 10 GiTKOBMX KJIiTHH
Kuraiicbkoro xom’suka (CHO), 3 3 AKMX MOKa3alM CTATHYHO 3HAYylly TEHICHUIIO B THTpax. 4
Bi0OpakaioTh CTifiki Miku aGo mepexigHuii MiKOBUA MOTEHIIaN i O/MH naiieHT Map OJHOYaCHO
0GUIBA TOKA3HUKNA. A€ KOAHHX KIiHIYHMX cHMOTOMiB. 3 229 nmauieHTis, ski Gyau nepesipeni Ha
anTHTina 10 mumauux IgG, 10 mokasain CTaTHYHO 3HAYyuUly TEHJEHLIIO 10 3pOCTaHHs, 2
NPOJEMOHCTPYBAMH CTiHKHi1 ik aG0 nepexiHuii MiKoBMi NOTEHMia i OZMH NallieHT MaBOIHOYACHO
o6uIBa NOKa3HUKK. YOTHPH i3 MX NALIEHTIB MOBIIOMUIN PO OKpeMi BUIIA KPOTIHE THKH, 3%L
BMCHIIHN | €10 MiJABKILEHY KiTbKICTh €03HHO]INIB NPUIIOBTOPHUX 3aCTOCYB Hwﬁ;?}é}linmysanor&.{-.'
NPOAYKTY. | Ay v
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Linepuymaugicms

Aslepriunuii TN peakiiii BKMoYae aHadiIakciio i NPOABIAETHCA 3anaMOPOHCHHAM, napacTe3isiMH,
BHCHIIOM, TIOYEPBOHIHHAM, HaBpAKOM 0G4S, cBepOEIKOM.

Himu

Okpim yTBOpeHHS iHFIGITOpiB y AiTei, WO paHilie HE OTPUMYBATH NiKyBaHHS, Ta YCKJIaJHEHHS
MOB’A3aHi 3 KaTeTepH3aLlicio, BiICYTHI BIKOBI BIIMIHHOCTI B IOGIYHAX peaKIisx, Ki Gy BiZ3HAUEH]
B KJIIHIYHHX JOCITIUKEHHAX.

Tosioomnerna npo noOiuni pearyil

3BiTHICT, MPO MOMUIMBI MOOIYHI peakuii miciA BBeAEHHS iKapchbKOro 3acoly Mae BaKiIuBe
spavenns. Lle 7103BOJIS€E MPONOBKYBATH MOHITOPHHT GallaHCy KOPHCTI/PU3HKY 1iKapchKoro 3acody.
®axiBii OXOPOHH 370POB'S MPOCATH MOBIZOMIATH NPO GyAb-AKi MOKIMBI MOGIUHI peakilii yepes
HALOHAJIBHY CHCTEMY 3BiTHOCTI mepepaxosani B Jlonatky V.

4.9 Ilepeno3yBanus

BigcyTHi  CHMNTOMM — Nepefio3yBaHHS — PEKOMOIHAHTHHM dakropom  koaryasuii  VIILS
®APMAKOJIOTITYHI BJACTHUBOCTI

5.1 ®apmakoaAMHAMIYHI BJACTHBOCTI

dapmakoTepaneBTHYHA IPyTa: aHTUTeMOpariHi 3acobu: daxropu sropranus kposi VIII. Kog ATX:
B02BDO02.

Makrop VIll/®akropa BinneGpanna ckiagaeTbea 3 ABOX MOJEKYI (Paxtopa VIII i dakropa
Binnebpanna) 3 pisaumu ¢iszionoridnumu GyHKUIAMH. AJIBEWT mictuth pexomGinanThuii dakrop
VIII sropranHs (OKTOKOr anb(a), FIKOMpoTeiH, Lo 610/10riYHO €KBiBaJEHTHHMI TIIKOMPOTETHY
daktopa VIII B mozackKiit niaswmi.

Okrokor aib(a ue TrIiKompoTeid, WO CKIajgacThes 3 2332 aMmiHOKHCIOT 3 MpHOIK3HOI
MOJIeKyIspHOIO Macoto 280k/1a. ITpu indysiliHoMy BBeleHHI XBOPOMY Ha remodiniro @axrop VIII
38’ s13yeThest 3 PakTopoM BimeGpania y cucteMi KpoBooOiry naiieHTa. AKTHEOBAHHMH ®akrop VIII
nie sx kodaktop mnA aktuoBaHoro ®akropa [X, NpHCKOPIOIOYH MEPETBOPSHHA ®dakropa X Ha
aktuBoBaHuit @akTop X. AkTHBOBaHMH PakTop X nepeTBoproe nporpomGin y TpomOin. ITicis usoro
TpomGin nepeteoproe pibpored Ha Gi6pun, i popmyeThes GIOPHHOBHI 3TYCTOK. Iemodinia A —ue
NOB’ #A3aHHii 31 CTATTIO CHIAAKOBHIl PO31a/l 3ropTaHHsA KPOBi yepes 3HMKeHi piBHi akTHBHOCTI PakTOpa
VIII, mo cnpuunnse npodysui kposoreui y cyrnoGax, m'asax ao BHYTpPIlUHIX opranax, sxi
BHHHKAIOTH CIIOHTAHHO ab0 B pe3ybTaTi BUMAAKOBOI abo Xipypriunoi Tpasmu. Pisui ®akropa VIII
B m1asMmi 361IbIIYIOTECS 3@ JIONOMOrOI0 3aMiCHOI Teparnii, 3aB/sAKH AKIH TMMYacOBO KOPEryeThCs
nedinuT DakTopa i CXMIBHICTB 10 KPOBOTEYI.

Pozputoxk luriditopa

IMyHOreHHICTh AJIBEWUTY ouiHioBanacs y NauieHTiB 1O paHilie oTpuMyBajiy JiKyBaHHs. B Xozi
kniniusux BunpoGysans 3 AJIBEMT y 233 aireii i aopociux nauientis [aith (Bikom 0-16 pokis) i
nopocii (Bikom crapute 16)] 3 miarHosom Baxkoi remodinii A (dakrop VIII<1%) 3 nonepeHiM
3aCTOCYBaHHAM KOHIEHTpauiit dakropy VIII>150 aniB ana gopocnnx i aitei crapuworo iky i =50
AHiB Ans AiTelt <6 pPOKiB, OJMH TALi€HT NpPOSBMB HU3bKMi TUTp iuribiropa (2.4 O B
moandikoanomy aHaizi Beresna) micns 26 auiB npuiiomy AJIBEWT. Hactynni BunpoGyBaHHs
iHriGitopy y UBOrO mnauieHTa micas BHXOAY 3 JOCHiUKeHHs Oyiu HEraTuBHUMH. Y BCIX
J0CIIUKEHHAX, Cepe/iHii BIIHB AJIBEUT 6ys 97.0 nui npuitomy nipenapaty(aianason Bix 1 10 709)
As TALieHTiB, AKi paHille OTPHUMYBalW JiKyBaHHA. 3araibHa 4acToTa PO3BHTKY Oyb-fKOTO
inriGitopa dakropa VIII (Hu3pKnit uu Bucokuit) cknanae 0.4 % (1 3 233).

35.6%) auiqﬂﬁb%\' itie’ aKi

[To 2aBepuieHHi HeKOHTPOILOBaHOTO HocimkenHsa 060103, 16 |
10/ PYII possusae. -
el )

He JikyBanucs 3 Bakkolo remodiniio A (VI <1%) wona

e 47

s SADNATER
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inriGitopu ®VIIL: 7 (15.6%) 3a yMmoBH po3polIieHi iHriGiTopu 3 BUCOKHM TUTPOM i 9 (20%) 32 yMOBH
po3pobieH0 HU3bKUI TUTP iHridiTopa, 1 3 IKHX TaKoK K1acHDiKYIOThCS K TPAH3UTHUH iHrIGITOP.

®akTOpH PU3MKY, TMOB'A3aHI 3 PO3BUTKOM iHTIGITOpa B JaHOMY JNOCHI/UKeHH], HE BKIIOYAK4d
KapKa3bKoi HALOHATBHOCTI, CIMEHHY icTOpito IHriGITOPIB i iHTEHCHBHE JIIKYBaHHSA Y BHCOKHMX 103X
npotsirom nepunx 20 O V 20 gocmiukyBaHuX, AKi HE Malld XKOIHOTO 3 IHX (hakTOpiB PH3MKY HE
6y7n0 HiSKOrO PO3BUTKY iHriGiTOpA.

Bynu 3iGpani Aani mo Inaykuii iMyHHOT tonepantHocti (IIT) y xBopux 3 inriGitopamu. ¥ cyo-
JOCTIDKeHH] I0CTiIKeHH s iTed, 1110 paHilie He NpUiiMaiy npenapar 060103, IIT-npoueaypu B 11
TAKMX MAUi€HTIE OYIM 3a70KyMeHTOBaHi. PeTpocmexTHBHUI ananiz Oye 3pobnennit y 30
nocnimkennsx Ha ITI (nocnimkenns 060703), a 30ip JaHuX 10 PeecTpy 1e BeneThCA.

V nocnimkenni 060201 1Bi J0BrOCTPOKOBI CXeMHU JliKyBaHHA NpodiiakTiky Oyu sicraBjieHi B 53
mamieHTiB, 1O  paHime JiKyBaJdMca:  PeXHM  J103yBaHHA  KepyBaBCsA iHIHBIAYaIBHOIO
dapmakokineTukolo (B Mekax jianasony sia 20 10 80 MO ¢akropa VIII Ha kr macu Tina 3
iHTepBanamMu 7246 rofMH, n=23) 31 CTaHapTHHM npodinakTHYHUM PEKUMOM J03yBaHHs (Bif 20 10
40 MO/Kr kokui 48+6 romun. n=30). dapMakoKiHEeTHKa KepYyeTbCsi PEXKHMOM J03YBaHHA (Y
BiAMOBiIHOCTI 10 (OPMYJIH) 3 METOK IMiATPHMKH daxropy VIII Ha MmiHimaneHOMY piBHI =1% y
Mik/1030BOMY iHTepBami 72 roauun. JlaHi UbOro A0CIHIDKEHHSA NMOKa3yIOTh, 1O 1Ba npodinakTuuHi
PEeXMMH 103YBAHHS MOKHA MOPIBHATH 3 TOUKH 30pY 3MCHIICHHSA IIBHJIKOCTI KPOBOTEHI.

€gporneiicbke MenuHe AreHTCTBO Bi/IMOBHM/IOCH BiJl OOOB'A3KY MMOJATH Pe3yNnbTaTH AOC/IKEHb 3
AJIBEWT y Bcix miarpymax neaiaTpu4HOro HacesieHHs 3 remodiniero A (Bpokenuit aediumt
daktopa VIII) B «Crumynauii IMyHHOT TonepanTHOCTI y nauieHTis 3 remodinieio A (BpOKEHHIA
nediuut hakropa VIII), siki BupoGanm inriditopn 10 hakTopa VIII» i «iikyBaHHS Ta npodiaKTHKa
KpOBOTeYi y mauieHTie 3 reModinicio A (Bpomkennit nediuut dakropa VII)». (IuBHCH MYHKT 42
indopmaLlist 1715 3aCTOCYBaHHs Y TeiaTpii)

5.2 ®apMaKoKiHEeTHYHI BJIACTHBOCTI

Bci hapMakoKiHeTHYHI JOCTiIKEHHS OYIH NpoBeeHi 3 AJIBEWUT y xBopHuX, 110 paHiiie JiKyBaaucs
Bi/BaskKoT i TOMipHOT reModinii A (mouaTKoBUi piBeHb pakTopa VIII <2%). Anani3 3paskis 1j1a3mu
GyB NpOBE/ICHMIT B LIeHTpaIbHIMH nabopatopii 3a 10MOMOT0I0 OIHOPIBHEBOT0 aHanizy.

B saransHoMy 195 nauientis 3 roctpoio remoditieio A (mo4aTKOBHH pisenb ¢akropa VIII<1%)
Hazami GapMaKOKiHETHUHI napaMeTpH, fAKi Gyau BKIIOYEH] IIpH HaOOpi JIaHKMX aHamnizy BiJMOBIAHO
710 IpOTOKO:y (apmakoKiHeTHky. Kateropii uporo ananisy a4 niteit (Bia 1 micsus 10 < 2 pokiB),
aired (Bia 2 10 <5 pokiB), AiTci CTaplIOro BiKy (pig 5 10 <12 pokis), nianitkie (ix 12 go <18 POKiR)
i nopocyux (18 pokiB i crapuie) Gy BUKOPHUCTaH] 114 y3aralbHeHHS napameTpie papMaKOKiHETHKH
, 1 BiK OyB BU3HAuEHUH K BIK Ha MOMEHT iH(y3ii.

Tabauns 3 3Beaenni 1ani GapMaKoKiHETHUHHX NapaMeTpiB AJIBEMT y Bikosiii rpymi 3
TSKKOI0 popMoio reModiii A (mouaTKoBHii piBeHb GaKrTopa VIII <1%)

[TapameTp (cepeaHe Hosonapokeni | MiTH Jlitn ITimiTku Jopoceni
3HaueHHAECTaHlapTHE (n=75) (n=30) | crapworo Biky | (n=33) (n=109)
BiJIXHJIEHHA) (n=18)
Besoro AUC 1362.1 = 1180.0 £ | 1506.6 +530.0 | 1317.1 % 15385+
(MO * roa /an) 311.8 432.7 438.6 519.1
CKOpHIroBaHe 22+0.6 1.8+0.4 2.0£0.5 21+06 | 22+0.6
|HKpemeHTanbHEe
BignosnerHs npH Crmax .
(MO/an 8 MO/kr)a AN rpa
[lepioa HaniBpo3naLy 9.0+ 1.5 96+1.7 11.8+3.8 12. V3217 129843
(ron) & G

T v,

<

C
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MakcumalibHa 110.5 90.8 £ 100.5 +£25.6 107.6 = 111.3+
KOHLIEHTpallis N1a3Mu 30.2 19.1 27.6 27.1
[Micas indysii (M/an)

CepenHiii yac XuTTH 11.0+2.8 12.0 £ 15.1+4.7 15.0+5.0 | 16.2+6.1
(ron) 2.7

Ob6cesar 04+0.1 0.5%0.1 0.5+£0.2 0.6+0.2 0.5+02
posnoainy y

CrabinbHOMY CTaHI

(an/xr)

Knipenc (mn / kr * 39+09 48=+1.5 38+1.5 41+1.0 36+12
roa)

2 O6uncmoeTbest 3K (Cmax — Oazouiil piens daxropy VIII), posainenni Ha 103y B MO / Kr, 1€ Cmax
¢ MaKCHMATBLHAM Ticasindy3iitanm 3Hasennam dakropa VIIL.

Beaneka i remocraTHuHa e(eKTHBHICTH AJIBEUT B nexiarpuunii nonyasuil aHajIorivHa UMM
MOKa3HUKaM y 10pocauX nauienTis. CKOpUropase BiIHOBIEHHS i KiHLleBKil 11epio]l HarliBBUBEICHHS
(t) Gy npuGmu3HO Ha 20% HHKYMMH B MOJIOJIIHX miTed (MeHIe HiX 6 POKIB), HDK Y 10POCIIHX,
110 MOXKe OyTH 0BYMOBJIEHO YaCTKOBO BIAOMHM 3GibIIEHHAM 00CATY TLIa3MH Ha KiJlorpam Bar# Tijia
B MOJIOJIIMX MAlli€HTIB.

dapMakoKiHeTH4HI AaH] NaunieHTIR, 110 JiKYBaIUCH AJIBEWTom Ha aHuii yac BIZICYTHI.
5.3 Jlokainivmi 1aHi npo 0e3neky

Jlokninigni jaHi HE MOKasauu ocobnuBoi HeOesnekw JUIS JIOJMHH, 3aCHOBaHI Ha BHUBYEHHI
dbapmakonoriunoi Oesnexu. TOKCHKOJIOTiT FOCTPUX CTAHIB, TOKCHYHOCTI MOBTOPHHUX /103, JIOKaIBHOT
TOKCHYHOCTI | FeHOTOKCHYHOCTI.

6 ®APMAKO.JIOITYHI OCOBJIMBOCTI

6.1 CnucoK 10NOMIZKHHX pe1OBHH

ITopoloxk:
Masiton

Harpiro xaopua
Iictuauu

Tperanosa

Kansuiio xnopus
Tpomeramor

ITonicopbat 80
['nyratioH (BiHOBEHUI)

PO3YMHHHK:
Crepui3oBaHa BO/JA /Ul iH'eKLIH

6.2 HecymicuicTb

[lpy BiACYTHOCTI AQHMX LIOJO CYMiCHOCTI, LeH nikapchKuit 3aci6 He MOXHA 3MilllyBaTH 3 HIIMMH
NiKapChbKUMM 3ac00aMH.

6.3 Tepmin npuaaTHOCTI
2 pOKH.

[Ticns po3seaeHHs 3 MikpoGioJOriYHOI TOYKM 30py, npenapat MOBMHEH OyTH BUKOPHCTAHHH
peraiino. ITpote. Gy/a MpoieMOHCTpOBaHa Ximiuha Ta Qisuuna cTabinbHiglL JiCna -BIAKPHTTA
YIAaKOBKH MPOTATOM 3 rouH npy Temnepatypi 25 °C. 1/ \&%
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I[IporsiroM TepMiHy NpPHAATHOCTI HpH 36epiranui, mpernapar Moxe 30epiraTucs mpu KIMHaTHIH
temneparypi (10 25°C) MpoTAroM OHOI0 nepioty, 110 He nepesulLye 6 micauis. ITo 3aBepuIeHHIO 6
Mmicsiuis 36epiranns npy KiMHATHIN TeMnepaTypi NOBUHEH 6yTH BKa3aHMi Ha KapTOHHi} YNakoBili.
IIpenapar He MOXHA MOBEPTATH J0 XOJIOHIbHAKA 3HOBY.

6.4 OcobauBi 3anobizxni 3axoau A 30epiranns

36epiratu B xonoaunbHuKy (2 °C — 8 °C).

He 3amopoxyBaTtH.

AJIBEWT 3 BAKCJDKEKT Il npucrocyBanHsM: 30epirati (hTaKOH Mpenapary B 30BHiuHi# kopobui,
11106 3aXMCTUTH BiJl CBIT/IA

AJIBEWT 3 BAKCJDKEKT III cicremoo: 30epiraTi 3anakoBaHui Gnictep B 30BHiLIHIH KopoOul,
1100 3aXMCTHTH Bia CBiTNA

VMoBH 36epiraHHA Mic/is po3Be/IeHHs UB. B po3Aiii 6.3.

6.5 Ilpupoaa Ta BMIiCT YIIAKOBKH

OzHa ynaKoBKa MiCTHTb ()JIAKOH 3 TIOPOLUKOM, 5 MJI PO34MHHUKA Y nakoni (o6unea 3i ckaa Tany I,
3aKpPUTi TyMOBHMH NIPOOKAMH 3 XJIOPOYTHIKAYqyKY. [penapat npejicTaBIecHUil B OHIN 3 HACTYTIHUX
KoHirypauiii:

- AJIBEUT 3 BAKCJDKEKT Il mpucTOCyBaHHAM: KOXHA YIaKOBKa MicTuTh (IakoH 3
nopomkoM, (raKoH, WO MIiCTHTE 5 MJI PO3YMHHHKA | mpHUCTpiii AnA  PO3YMHEHHS
BAKCJDKEKT II

- AJIBEWT 3 BAKCJDKEKT III cicTemMolo: KOXKHA YIAKOBKA MICTHTE rOTOBI 10 BAKOPUCTAHHA
BAKCJDKEKT 11 cucremu B 3anakoBaHoMy Oictepi (§uakoH nopoumky i ¢makoH, 10
MICTHTB 5 MJI PO3UMHHHKA, [I0TIEPEIHBO 3i0paHMil 3 CHCTEMOIO UL pO3BE/IEHHS).

6.6 OcobanBi 3an06iKHI 32X0AM A48 yTHAI3ANIT TA iHWAX podiT
AJIBEWUT npusHadeHuii 01 BHYTPILIHOBEHHOTO BBE/ICHHA miciig po3BeICHHs Mpenapary.

Po3sesienuii pO3UMH MOBUHEH OYTH OUiHEHHI Bi3ya/lbHO Ha BiJCYTHICTb TBEpAMX YaCTHHOK i/abo
3HeOapBIeHHS.

[Ticas po3BeAEHHA PO3YMH NOBMHCH OYTH YHCTHM, Ge3GapBHUM i BUILHHIT BIZI CTOPOHHIX JOMIIIOK.
E Jlns BBEIEHHA HeoOXiHO 3aCTOCOBYBATH HAKOHEYHHK LITIPHLLA.

- BUKOPHCTATH NPOTArOM TPHOX TO/IMH MiC/Isi PO3BE/ICHHS.

- He 0XO0J0KYBaTH NIpenapat Miciis po3Be/IeHHs.

- By/ab-AKHii HeBUKOPHCTaHHUIl IIpenapar abo cMiTTs Tpeba 3HULIMTH BiIOBITHO 10 MICLIEBHX
BHMOT.

Posgenenns 3 npuctpoem BAKCJDKEKTIL

- Jlns po3BedeHHs BHKOPHCTOBYIOTh TiMbKH CTEPHIII30BaHY BOJLY Ui iH’€eKuiil, B ynmakosui
nepeadaueHo NpUCTpii WId pO3BEICHHA.

- He Bukopucrosysaru npuctpiit BAKCJUKEKT II. skuo cTepuiibHMiA Gap’ep cucrema abo
YIAKOBKA MOMIKOJUKEHI aGo € iHIi CTOPOHHI AeheKTH.

- IloTpiGHO AOTPUMYBATHCh MPABHII ACETITUKH.

# --/ T T ANy
1. Slkmo npenapar 36epiraBcs B XOTOJMJIBHUKY. BI3bMITh AJIBEWUT no, fﬂn?t/i clmaxom\d\s‘
PO3UMHHMKOM 3 XOJIOM/IbHUKA | HeXail BOHU JI0CATHYTb KiME e V=]
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(6ma3zbko 15 °C 125 °C).

2. Pere/bHO BUMMHTE PYKH 3 MHJIOM i TETIOK BOAOI.

Buaanite KpuIneyKkH 3 (JIaKOHIB 3 MOPOIIKOM Ta PO3YHHHHKOM.

4. OwunctiTe MpoOKM 3a JOMOMOrOK TaMmmoHiB 3i cnupToM. [locTare (nakoHM Ha MUACKY
TOBEPXHIO.

5. 3HiMiTh 3axucHe TOKPUTT 3 ynakoBku npuctocyBanns BAKCJDKEKT II, ve Topkaroumch
BMmicTy ynakoBku (Man. a). He Buitmaiite BAKCJDKEKTII 3 ynakoBku.

6. TlepeBepHiTh YNakoBKY 1 BCTaBTe MPO3OPHI MIACTHKOBHMH 3ybeub y npobKy ¢uakona 3
po3YMHHMKOM. BisbMiTh ymakoeky 3a kpaii i smimite i 3 BAKCJDKEKT II (man. b). He
suansiite cunii kopnadok 3 BAKCJDKEKT 1L

7. Jlna po3BejieHHS BUKOPMCTOBYIOTH TiNBKM CTEPHIBHY BOAY [AJ1A iH'€KUii i mpucTpilt ans
po3Be/IeHHs, o npeacrasnexuii B ynaxosui. [Tepeepnite cucremy 3 BAKCJUKEKT I,
npueaHaHoro 10 (UAKOHY 3 PO3YMHHMKOM Tak, 1100 (IakoH ONMHHBCA Hal
MPUCTOCYBAHHAM. BceraeTe Oinmii niacTUKOBHI 3y0elb y npodKy cpnaKOHa 3 MpenapaTom
AJIBEUT. BakyyMm BTSrHe po3urHHUK V (IaKOH 3 NpenapaTom AJIBEHT (man. c).

8. O6epexHo mepeMimaiiTe 10 MOBHOrO PO3YMHEHHs Npenapary. BnepHiThes, 110 AJIBEUT
PO3YUHMBCS MOBHICTIO, iHAKILE aKTHBHA PEYOBHHA HE Npoiae Yepe3 QiIbTp NPUCTOCYBAHH.
[Ipenapar WBKHAKO PO3YMHSAETHCA (3BUUAHHO MeHIE, HiX 3a 1 XBununy). [Ticas posseaenns
PO34YUH MOBUHEH GYTH YHCTHM. IPO30OPHM i BiIbHHIt BiJl CTOPOHHIX JAOMILIOK.

L

MaJ. a Maa. b Maua. C

Possenenns i3 eucremoro BAKCJDKEKT 111

- He 3acrocoyBaru, K110 KpHIlKa Ha G7icTepi He repMeTHYHA.

1. SIkmo npenapat 30epiraBcs B XOJOAMIBHHUKY, Bi3bMITh AJIBEWT nopomiok i pnakonu 3
PO3UMHHMKOM 3 XOJIOJMIIbHUKA | HeXail BOHM I0CATHYTb KIMHATHOT TeMrepatypH ( Gim3bKo
15°C.125°).

2. PerenpHO BUMHITE PYKHM 3 MHJIOM 1 TEIJIOK BOJOIO.

3. Binkpueatn AJIBEMT mnaxom siakpyuyBanus kpuiiku. Butsraite BAKCJUKEKT IIT 3
onicrepa.

4. Tlocraere AJIBEMT Ha niocky MmOBepXHIO 3 amiy/ow posunHHuka (Man 1). ®nakonu 3

PO3YMHHMKOM MaloTh CHHIO cTpiuky. He Biapupaiite cuHIli KOBMayoK, JOKH He Oynere

npoindopMOBaHi 10 KiHUA.

OnHOIO PYKOIO TPHUMarO4H AJIBEWT B cucremi BAKCJDKEKT III, miu#o HaTHCHITH Ha

¢nakoH po3YMHHMKA 3 iHIIOro GOKY /10 THX Tip, OKM CHCTEMA MOBHICTIO HE 3PYHHYETHCH, i

PO3YMHHMK CTiKaTuMe Yy duakoH 3 AJIBEUT (Man. 2). He naxungiiTe cHCTEMY TMOKH

nepegava He Oy/1e 3aBepLICHOO.

6. [lepekonaiitech, 1O Nepeiaya PO3YMHHMKA 3aBeplieHa. OOepeKHO MOKPYTH, TIOKH BCSA
pedoBHHA He po3uMHHMTBCA. [lepeKoHalTeCh, 110 TMOPOLIOK AJIBEUT nosuicTio
PO3UMHAETLCA, B iHLIOMY Bnnam(y HE BECb PO3YMHEHHH PO3UMH 6yﬂe MPOXOMTH_depes

wn
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JloTpuMyiiTech NpaBuIl aCeNTUKA

Jlikapcbki 3aco0M U1l MApeHTEPaIbHOrO 3acTOCYBaHHA, MOBUHHI MEPEBipATHCH Ha HAABHICTH
TBEPAMX YAcTOUOK, Ge3nocepenbo, 0 BUKOPHCTAHHA. AKILO Le A03BOJAE PO3UMH i KOHTeiiHep.
[ToBMHEH 3aCTOCOBYBATHCH TiJIbKM Npo3opwii | 6e30apBHMH PO3HHH.

1. Biakpuii cuniii kopnauok 3 BAKCJDKEKT 11/ BAKCJIKEKT III. He nadupaiite noBiTps y
wnpuu. [pueanaiite wnpui 10 BAKCJUKEKT 11/ BAKCJDKEKT III.

2. TlepesepHiTh cuctemy ((hrakoH 3 KOHIEHTPATOM Ma€ OyTu 3Bepxy). HabGepiTh KOHLEHTpAT y

HITNPHIL, HOBIIHO TOTATHYBIUHN MOPLIEHE.

Bia'eanaiiTe wWnpui.

4. [lpuennaiiTe METENMK FOJIKM /10 WIMPHIIA. BeeniTe BHYTpitiHbOBEHHO. [Ipenapar MoxHa
BBOIMTH 3i WBMAKicTIO He Ginbme 10 ma 3a xBuamHy. Ilepea Ta mix yac BBEACHHS
npenapary AJIBEWT Tpeba BuMmipioBaTH 4acToTy myibcy. IToBHHHO cTaTHCs CyTTEBC
MiZBMIIEHHA YACTOTH MYyJAbCY, WO 3BHYAHHO LIBMIKO MHHAE NpH 3HM/KEHHI LIBHAKOCTI
BBe/IeHHA 260 THMYACOBOMY TlepepHBaHHi iH ekuiil (nuBuch IyHKT 4.4 14.8).

7 BJACHHUK PEE€CTPALIMHOI'O OCBTYEHHS

£

bakctep Al’

Inaycrpitpacce 67

A-1221 Bingensn

ABCIpid

8 HOMEP PE€CTPAIIIMHOI'O TOCBI/TYEHHA (b)
EU/1/03/271/001

EU/1/03/271/011

9 JATA IEPIIOIL PEECTPALI / IEPEPE€CTPAIIIT

Jlata nepioro ninen3ysasus: 2 Gepesus 2004
Jlata ocraHHiX 3MiH: 2 Gepesus 2014

10 JATA OCTAHHBLOTI'O IIEPEIJISAY TEKCTY

Jletanbha iHdopmallis mpo ueii Jikapebkuii 3acit qocTynHa Ha caiiti €BponenchKoro MeaunuHoro
AreHcTBa http://www.ema.europa.eu.




[HOOPMALIIS mpo 3acTocyBaHHS JiKapbCKOTo Mo Peecrpauiiinoro nocBixyeHHs
3acoly Ne Bi p. ;
/G O5 2o/
1. NAME OF THE MEDICINAL PRODUCT /A 1ol /L) o7

ADVATE 250 IU powder and solvent for solution for injection.

2.  QUALITATIVE AND QUANTITATIVE COMPOSITION

Each vial contains nominally 250 IU human coagulation factor VIII (rDNA), octocog alfa. ADVATE
contains approximately 50 U per ml of human coagulation factor VIII (rDNA), octocog alfa after
reconstitution.

The potency (International Units) is determined using the European Pharmacopoeia chromogenic
assay. The specific activity of ADVATE is approximately 4,000-10,000 IU/mg protein.

Octocog alfa (human coagulation factor VIII (rDNA)) is a purified protein that has 2332 amino acids.
It is produced by recombinant DNA technology in Chinese hamster ovary (CHO) cells. Prepared
without the addition of any (exogenous) human- or animal-derived protein in the cell culture process,
purification or final formulation. ’

Excipients with known effect:
0.45 mmol sodium (10 mg) per vial.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM
Powder and solvent for solution for injection.
Powder: White to off-white friable powder.
Solvent: Clear and colourless solution.

4.  CLINICAL PARTICULARS

4.1 Therapeutic indications

Treatment and prophylaxis of bleeding in patients with haemophilia A (congenital factor VIII
deficiency). ADVATE is indicated in all age groups.

4.2 Posology and method of administration

Treatment should be initiated under the supervision of a physician experienced in the treatment of
haemophilia and with resuscitation support immediately available in case of anaphylaxis.

Posology
The dose and duration of the substitution therapy depend on the severity of the factor VIII deficiency,
on the location and extent of the bleeding and on the patient’s clinical condition.

The number of units of factor VIII is expressed in International Units (1U), which are related to the
WHO standard for factor VIII products. Factor VIII activity in plasma is expressed either as a
percentage (relative to normal human plasma) or in IUs (relative to the international standard for
factor VIII in plasma).

One International Unit (IU) of factor VIII activity is equivalent to that quantity of factor VIII in ong
of normal human plasma.
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On demand treatment

The calculation of the required dose of factor VIII is based on the empirical finding that 1 IU factor
VIII per kg body weight raises the plasma factor VIII activity by 2 IU/dl. The required dose is
determined using the following formula:

Required units (IU) = body weight (kg) x desired factor VIII rise (%) x 0.5

In case of the following haemorrhagic events, the factor VIII activity should not fall below the given
plasma activity level (in % of normal or IU/dl) in the corresponding period. The following table 1 can
be used to guide dosing in bleeding episodes and surgery:

Table 1 Guide for dosing in bleeding episodes and surgery

Degree of haemorrhage/type | Factor VIII level Frequency of doses (hours)/duration
of surgical procedure required (% or [U/dl) of therapy (days)

Haemorrhage

Early haemarthrosis, muscle 20-40 Repeat injections every 12 to 24 hours
bleeding or oral bleeding. (8 to 24 hours for patients under the

age of 6) for at least 1 day. until the
bleeding episode, as indicated by pain,
is resolved or healing is achieved.

More extensive haemarthrosis, | 30 — 60 Repeat injections every 12 to 24 hours
muscle bleeding or haematoma. (8 to 24 hours for patients under the
age of 6) for 3 — 4 days or more until
pain and acute disability are resolved.

Life threatening haemorrhages. | 60 — 100 Repeat injections every 8 to 24 hours
(6 1o 12 hours for patients under the
age of 6) until threat is resolved.

Surgery
Minor 30-60 Every 24 hours (12 to 24 hours for
Including tooth extraction. patients under the age of 6), at

least 1 day. until healing is achieved.
Major 80— 100 Repeat injections every 8 to 24 hours

(pre- and postoperative) | (6 to 24 hours for patients under the
age of 6) until adequate wound healing,
then continue therapy for at least
another 7 days to maintain a factor VIII
activity of 30% to 60% (IU/dl).

The dose and frequency of administration should be adapted to the clinical response in the individual
case. Under certain circumstances (e.g. presence of a low-titre inhibitor), doses larger than those
calculated using the formula may be necessary.

During the course of treatment, appropriate determination of plasma factor VIII levels is advised to
guide the dose to be administered and the frequency of repeated injections. In the case of major
surgical interventions in particular, precise monitoring of the substitution therapy by means of plasma
factor VIII activity assay is indispensable. Individual patients may vary in their response to factor
VIII, achieving different levels of in vivo recovery and demonstrating different half-lives.

Prophyvlaxis
For long-term prophylaxis against bleeding in patients with severe haemophilia A, the usual dggeés
are 20 to 40 [U of factor VIII per kg body weight at intervals of 2 to 3 days.
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Paediatric population

For on demand treatment dosing in paediatric patients (0 to 18 years of age) does not differ from
adult patients. In patients under the age of 6, doses of 20 to 50 IU of factor VIII per kg body weight
3 to 4 times weekly are recommended for prophylactic therapy.

Method of administration
ADVATE should be administered via the intravenous route. In case of administration by a non health
care professional appropriate training is needed.

The rate of administration should be determined to ensure the comfort of the patient up to a maximum
of 10 ml/min.

Afier reconstitution, the solution is clear, colourless, free from foreign particles and has a pH

of 6.7 to 7.3.

For instructions on reconstitution of the medicinal product before administration, see section 6.6.
4.3 Contraindications

'Hypersensitivity to the active substance or to any of the excipients listed in section 6.1 or to mouse or
hamster proteins.

4.4  Special warnings and precautions for use

Allergic type hypersensitivity reactions, including anaphylaxis, have been reported with ADVATE.
The product contains traces of mouse and hamster proteins. If symptoms of hypersensitivity occur,
patients should be advised to discontinue use of the product immediately and contact their physician.
Patients should be informed of the early signs of hypersensitivity reactions including hives,
generalised urticaria, tightness of the chest, wheezing, hypotension and anaphylaxis.

In case of shock, standard medical treatment for shock should be implemented.

Inhibitors

The formation of neutralising antibodies (inhibitors) against factor VIII is a known complication in the
management of individuals with haemophilia A. These inhibitors are usually IgG immunoglobulins
directed against the factor VIII procoagulant activity, which are quantified in Bethesda Units (BU) per
ml of plasma using the modified assay. In patients who develop inhibitors to factor VIII, the condition
may manifest itself as an insufficient clinical response. In such cases, it is recommended that a
specialised haemophilia centre be contacted. The risk of developing inhibitors is correlated to the
extent of exposure to factor VIII, the risk being highest within the first 20 exposure days, and to other
genetic and environmental factors. Rarely, inhibitors may develop after the first 100 exposure days.

Cases of recurrent inhibitor (low titre) have been observed after switching from one factor VIII
product to another in previously treated patients with more than 100 exposure days who have a
previous history of inhibitor development. Therefore, it is recommended to monitor all patients
carefully for inhibitor occurrence following any product switch.

In general, all patients treated with coagulation factor VIII should be carefully monitored for the
development of inhibitors by appropriate clinical observations and laboratory tests. If the expected
factor VIII activity plasma levels are not attained, or if bleeding is not controlled with an appropriate
dose, testing for factor VIII inhibitor presence should be performed. In patients with high levels of
inhibitor, factor VIII substitution therapy may not be effective and other therapeutic options should be
considered. The management of such patients should be directed by physicians with experience in the
care of patients with haemophilia and factor VIII inhibitors.
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Catheter-related complications in treatment
If central venous access device (CVAD) is required, risk of CVAD-related complications including
local infections, bacteremia and catheter site thrombosis should be considered.

Excipient related considerations
After reconstitution this medicinal product contains 0.45 mmol sodium (10 mg) per vial. To be taken
into consideration by patients on a controlled sodium diet.

It is strongly recommended that every time ADVATE is administered to a patient, the name and batch
number of the product are recorded in order to maintain a link between the patient and the batch of the
medicinal product.

Paediatric population:
The listed warnings and precautions apply to both adults and children.

4.5 Interaction with other medicinal products and other forms of interaction

No interaction studies have been performed with ADVATE.

4.6  Fertility, pregnancy and lactation

Animal reproduction studies have not been conducted with factor VIII. Based on the rare occurrence
of haemophilia A in women, experience regarding the use of factor VIII during pregnancy and
breast-feeding is not available. Therefore. factor VIII should be used during pregnancy and breast-
feeding only if clearly indicated.

4.7 Effects on ability to drive and use machines

ADVATE has no influence on the ability to drive and use machines.

4.8 Undesirable effects

Summary of the safety profile

Clinical studies with ADVATE included 418 subjects with at least one exposure to ADVATE

reporting in total 93 adverse drug reactions (ADRs). The ADRs that occurred in the highest frequency
were development of neutralising antibodies to factor VIII (inhibitors), headache and fever.

Hypersensitivity or allergic reactions (which may include angioedema, burning and stinging at the
infusion site, chills, flushing, generalised urticaria, headache, hives., hypotension, lethargy. nausea.
restlessness, tachycardia, tightness of the chest, tingling. vomiting, wheezing) have been observed
rarely and may in some cases progress to severe anaphylaxis (including shock).

Development of antibodies to mouse and/or hamster protein with related hypersensitivity reactions
may be observed.

Patients with haemophilia A may develop neutralising antibodies (inhibitors) to factor VIIL If such
inhibitors occur, the condition will manifest itself as an insufficient clinical response. In such cases,
it is recommended that a specialised haemophilia centre be contacted.

Tabulated summary of adverse reactions

The following table 2 provides the frequency of adverse drug reactions in clinical trials and from
spontaneous reporting. The table is according to the MedDRA system organ classification (SOC and
Preferred Term Level).
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Frequency categories are defined according to the following convention: very common (= 1/10),
common (= 1/100 to < 1/10), uncommon (> 1/1,000 to < 1/100), rare (= 1/10,000 to < 1/1,000), very
rare (< 1/10,000), not known (cannot be estimated from the available data). Within each frequency
grouping, undesirable effects are presented in order of decreasing seriousness.

Table 2 Frequency of adverse drug reactions (ADRs) in clinical trials and from spontaneous reports

MedDRA Standard System Organ Class Adverse reaction Frequency"
Infections and infestations Influenza Uncommon
Laryngitis Uncommon

Blood and lymphatic system disorders Factor VIII inhibition*® Common
Lymphangitis Uncommon
Immune system disorders Anaphylactic reaction Not known
Hypersensitivity® Not known

Nervous system disorders Headache Common
Dizziness Uncommon
Memory impairment Uncommon
Syncope Uncommon
Tremor Uncommon
Migraine Uncommon
Dysgeusia Uncommon
Eve disorders Eye inflammation Uncommon
Cardiac disorders Palpitations Uncommon
Vascular disorders Haematoma Uncommon
Hot flush Uncommon
Pallor Uncommon
Respiratory, thoracic and mediastinal disorders | Dyspnoea Uncommon
Gastrointestinal disorders Diarrhoea Uncommon
Abdominal pain upper Uncommon
Nausea Uncommon
Vomiting Uncommon
Skin and subcutaneous tissue disorders Pruritus Uncommon
Rash Uncommon
Hyperhidrosis Uncommon
Urticaria Uncommon

General disorders and administration site Pyrexia Common
conditions Peripheral oedema Uncommon
Chest pain Uncommon
Chest discomfort Uncommon
Chills Uncommon
Feeling abnormal Uncommon
Vessel puncture site haematoma Uncommon
Fatigue Not known
Injection site reaction Not known
Malaise Not known
Investigations Monocyte Count increased Uncommon
Coagulation factor VIII level decreased” Uncommon
Haematocrit decreased Uncommon
Laboratory test abnormal Uncommon
Injury, poisoning and procedural complications | Post procedural complication Uncommon
Post procedural haemorrhage Uncommon
Procedural site reaction Uncommon

a) Calculated based on total number of patients who received ADVATE (418).

b)  The unexpected decrease in coagulation factor VIII levels occurred in one patient during
continuous infusion of ADVATE following surgery (postoperative days 10-14). Haemostas:s

was maintained at all times during this period and both plasma factor VIII levels and 4l

rates returned to appropriate levels by postoperative day 15. Factor VIII inhibitor ass#

performed after completion of continuous infusion and at study terminag "
c) ADR explained in the section below.
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Description of selected adverse reactions

Inhibitor Development

Inhibitor development in previously treated patients (PTPs) and in previously untreated patients
(PUPs) has been reported. For details refer to sections 5.1 (Pharmacological properties) and 4.4
(Special warnings and precautions for use).

ADRs specific to residues from the manufacturing process

Of the 229 treated patients who were assessed for antibodies to Chinese hamster ovary (CHO) cell
protein, 3 showed a statistically significant upward trend in titres, 4 displayed sustained peaks or
transient spikes and one patient had both but no clinical symptoms. Of the 229 treated patients who
were assessed for antibodies to murine 1gG, 10 showed a statistically significant upward

trend, 2 displayed a sustained peak or transient spike and one patient had both. Four of these patients
reported isolated events of urticaria, pruritus, rash, and slightly elevated eosinophil counts amongst
repeated exposures to the study product.

Hypersensitivity
Allergic type reactions include anaphylaxis and have been manifested by dlzzmess paresthesias, rash,
flushing, face swelling, urticaria, and pruritus.

Paediatric population
Other than the development of inhibitors in previously untreated paediatric patients (PUPs), and
catheter-related complications, no age-specific differences in ADRs were noted in the clinical studies.

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions via the national reporting system

listed in Appendix V.

4.9  Overdose

No symptoms of overdose with recombinant coagulation factor VIII have been reported.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties
Pharmacotherapeutic group: antihaemorrhagics, blood coagulation factor VIII. ATC code: BO2BDO02.

The factor VIII/von Willebrand Factor complex consists of two molecules (factor VIII and von
Willebrand Factor) with different physiological functions. ADVATE contains recombinant
coagulation factor VIII (octocog alfa), a glycoprotein that is biologically equivalent to the factor VIII
glycoprotein found in human plasma.

Octocog alfa is a glycoprotein consisting of 2332 amino acids with an approximate molecular mass

of 280 kD. When infused into a haemophilia patient, octocog alfa binds to endogenous von Willebrand
Factor in the patient’s circulation. Activated factor VIII acts as a Cofactor for activated Factor IX,
accelerating the conversion of Factor X to activated Factor X. Activated Factor X converts
prothrombin to thrombin. Thrombin then converts fibrinogen into fibrin and a clot can be formed.
Haemophilia A is a sex-linked hereditary disorder of blood coagulation due to decreased levels of
factor VIII activity and results in profuse bleeding into joints. muscles or internal organs, either
spontaneously or as a result of accidental or surglcal trauma. The plasma levels of factor V[l] a.:e-

deficiency and correction of the bIeedmg tendency
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Inhibitor Development

The immunogenicity of ADVATE was evaluated in previously treated patients. During clinical trials
with ADVATE in 233 paediatric and adult patients [paediatric patients (age 0 —16 years) and adult
patients (age over 16 years)] diagnosed with severe haemophilia A (factor VIII < 1%), with previous
exposure to factor VIII concentrates > 150 days for adults and older children and > 50 days for
children < 6 years of age, one patient developed a low-titre inhibitor (2.4 BU in the modified Bethesda
assay) after 26 exposure days to ADVATE. Follow-up inhibitor tests in this patient after withdrawal
from the study were negative. Across all studies, median exposure to ADVATE was 97.0 exposure
days per subject (range 1 to 709) for previously treated patients. The overall incidence of any factor
VIII inhibitor development (low or high) was 0.4% (1 of 233).

In the completed uncontrolled study 060103, 16 out of 45 (35.6%) of previously untreated patients
with severe haemophilia A (FVIII < 1%) and at least 25 EDs to FVIII developed FVIII inhibitors: 7
(15.6%) subjects developed high-titre inhibitors and 9 (20%) subjects developed low-titre inhibitors, |
of which was also classified as a transient inhibitor,

Risk factors related to inhibitor development in this study included non-Caucasian ethnicity, family
history of inhibitors and intensive treatment at high dose within the first 20 EDs. In the 20 subjects
who had none of these risk factors there wasno inhibitor development.

Data on Immune Tolerance Induction (ITI) in patients with inhibitors have been collected. Within a
sub-study of PUP-study 060103, ITI-treatments in 11 PUPs were documented. Retrospective chart
review was done for 30 subjects on ITI (study 060703) and collection of Registry data is on-going.

In study 060201 two long-term prophylaxis treatment schemes have been compared in 53 PTPs: an
individualized pharmacokinetic guided dosing regimen (within a range of 20 to 80 IU of factor VIII
per kg body weight at intervals of 72 + 6 hours, n=23) with a standard prophylactic dosing regimen
(20 to 40 IU/kg every 48 +6 hours, n=30). The pharmacokinetic guided dosing regimen (according to
a specific formula) was targeted to maintain factor VIII trough levels > 1% at the inter-dosing interval
of 72 hours. The data from this study demonstrate that the two prophylactic dosing regimens are
comparable in terms of reduction of bleeding rate.

The European Medicines Agency has waived the obligation to submit the results of studies with
ADVATE in all subsets of the paediatric population in haemophilia A (congenital factor VIII
deficiency) in "Immune Tolerance Induction (ITI) in patients with haemophilia A (congenital factor
VIII deficiency) who have developed inhibitors to factor VIII" and "treatment and prophylaxis of
bleeding in patients with haemophilia A (congenital factor VIII deficiency)". (see section 4.2 for
information on paediatric use).

5.2 Pharmacokinetic properties
All pharmacokinetic studies with ADVATE were conducted in previously treated patients with severe

to moderately severe haemophilia A (baseline factor VIII < 2%). The analysis of plasma samples was
conducted in a central laboratory using a one-stage clotting assay.

«on 38
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A total of 195 subjects with severe haemophilia A (baseline factor VIII < 1%) provided PK parameters
that were included in the Per-Protocol PK analysis set. Categories of these analyses for infants (1
month to <2 years of age), children (2 to <5 years of age), older children (5 to <12 years of age).
adolescents (12 to <18 years of age), and adults (18 years of age and older) were used to summarize
PK parameters, where age was defined as age at time of PK infusion.

Table 3 Summary of Pharmacokinetic Parameters of ADVATE per Age Group with severe haemophilia A
(baseline factor VIII < 1%)

Parameter (mean + Infants Children Older Children Adolescents Adults
standard deviation) (n=5) (n=30) (n=18) (n=33) (n=109)
Total AUC 1362.1+ 1180.0 = 1506.6 = 530.0 1317.1 = 1538.5+519.1
(TU*-h/dl) 311.8 432.7 438.6
Adjusted Incremental | 2.2+ 0.6 1.8=04 20+0.5 2106 2206
Recovery at Cmax
(IU/dL per IU/kg)a
Half-life (h) 9.0+1.5 9.6+1.7 11.8+3.8 12:1 3.2 129+43
Maximum Plasma 1105+ 90.8+19.1 100.5 £25.6 107.6 £27.6 111.3%£27.1
Concentration Post 30.2
Infusion (1U/dl) ; b . G
Mean Residence 11.0£238 120+ 2.7 15.1+4.7 15.0£5.0 162+6.1
Time (h)
Volume of 0.4+0.1 0.5+0.1 05+0.2 0.6+0.2 05+02
Distribution at
Steady State (dl/kg)
Clearance (ml/kg*h) 39+09 48=15 3815 4.1=1.0 36+12

* Calculated as (Cmax - baseline Factor VI1I) divided by the dose in [U/kg, where Cmax is the maximal post-
infusion Factor VIII measurement.

The safety and haemostatic efficacy of ADVATE in the paediatric population are similar to that of
adult patients. Adjusted recovery and terminal half-life (t.;) was approximately 20% lower in young
children (less than 6 years of age) than in adults, which may be due in part to the known higher plasma
volume per kilogram body weight in younger patients.

Pharmacokinetic data with ADVATE on previously untreated patients are currently not available.
5.3 Preclinical safety data

Non-clinical data reveal no special hazard for humans based on studies of safety pharmacology, acute
toxicology. repeated dose toxicity, local toxicity and genotoxicity.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Powder

Mannitol

Sodium chloride
Histidine

Trehalose

Calcium chloride
Trometamol
Polysorbate 80
Glutathione (reduced)

Solvent
Sterilised water for injections
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6.2 Incompatibilities

In the absence of compatibility studies, this medicinal product must not be mixed with other medicinal
products or solvents.

6.3  Shelf life

2 years.

After reconstitution, from a microbiological point of view, the product should be used immediately.
However, chemical and physical in-use stability has been demonstrated for 3 hours at 25 °C.

During the shelf life, the product may be kept at room temperature (up to 25 °C) for a single period not
exceeding 6 months. The end of the 6 months storage at room temperature should be recorded on the
product carton. The product may not be returned to refrigerated storage again.

6.4 Special precautions for storage

Store in a refrigerator (2 °C — 8 °C).
Do not freeze.
ADVATE with BAXJECT II device: Keep the product vial in the outer carton in order to protect from
light.
ADVATE in BAXJECT III system: Keep the sealed blister in the outer carton in order to protect from
light.

For storage conditions after reconstitution of the medicinal product, see section 6.3.
6.5 Nature and contents of container

Both the powder vial and the vial containing 5 ml solvent are of type I glass closed with chlorobutyl
rubber stoppers. The product is provided in one of the following configurations:

- ADVATE with BAXJECT II device: Each pack contains a powder vial, a vial containing 5 ml
solvent and a device for reconstitution (BAXJECT II).

- ADVATE in BAXJECT III system: Each pack contains a ready to use BAXJECT III system in
a sealed blister (the powder vial and the vial containing 5 ml solvent are preassembled with the
system for reconstitution).

6.6  Special precautions for disposal and other handling

ADVATE is to be administered intravenously after reconstitution of the product.

The reconstituted solution should be inspected visually for any foreign particulate matter and/or
discoloration.

After reconstitution the solution should be clear, colourless and free from foreign particles.

Do not use solutions that are cloudy or have deposits.

- For administration the use of a luer-lock syringe is required.

- Use within three hours after reconstitution.

- Do not refrigerate the preparation after reconstitution.

- Any unused medicinal product or waste material should be disposed of in accordance with local
requirements.

Reconstitution with the BAXJECT 11 device ——

- For reconstitution use only the sterilised water for injections and the reconstitutiof/devic
provided in the pack.

- Do not use if the BAXJECT II device, its sterile barrier system or
shows any sign of deterioration.
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- Aseptic Technique should be used

1. If the product is still stored in a refrigerator, take both the ADVATE powder and solvent vials

from the refrigerator and let them reach room temperature (between 15 °C and 25 °C).

Wash your hands thoroughly using soap and warm water.

Remove caps from powder and solvent vials.

Cleanse stoppers with alcohol swabs. Place the vials on a flat clean surface.

Open the package of BAXJECT II device by peeling away the paper lid without touching the

inside (Fig. a). Do not remove the device from the package. Do not use if the BAXJECT I1

device, its sterile barrier system or its packaging is damaged or shows any sign of deterioration.

6. Turn the package over and insert the clear plastic spike through the solvent stopper. Grip the
package at its edge and pull the package off BAXJECT II (Fig. b). Do not remove the blue cap
from the BAXJECT II device. .

L For reconstitution only the sterilised water for injections and the reconstitution device provided
in the pack should be used. With BAXJECT II attached to the solvent vial, invert the system so
that the solvent vial is on top of the device. Insert the white plastic spike through the ADVATE
powder stopper. The vacuum will draw the solvent into the ADVATE powder vial (Fig. c).

8. Swirl gently until all material is dissolved. Be sure that the ADVATE powder is completely
dissolved, otherwise not all reconstituted solution will pass through the device filter. The
product dissolves rapidly (usually in less than 1 minute). After reconstitution the solution should
be clear, colourless and free from foreign particles.
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Reconstitution with the BAXJECT II1 svstem
- Do not use if the lid is not completely sealed on the blister

L If the product is still stored in a refrigerator, take the sealed blister (contains powder and solvent
vials preassembled with the system for reconstitution) from the refrigerator and let it reach room
temperature (between 15 °C and 25 °C).

Wash your hands thoroughly using soap and warm water.

Open the ADVATE package by peeling away the lid. Remove the BAXJECT III system from

the blister.

4. Place the ADVATE on a flat surface with the solvent vial on top (Fig. 1). The solvent vial has a
blue stripe. Do not remove the blue cap until instructed in a later step.

5. With one hand holding the ADVATE in the BAXJECT III system, press down firmly on the
solvent vial with the other hand until the system is fully collapsed and the solvent flows down
into the ADVATE vial (Fig. 2). Do not tilt the system until the transfer is complete.

6. Verify that the solvent transfer is complete. Swirl gently until all material is dissolved. Be sure

that the ADVATE powder is completely dissolved, otherwise not all reconstituted solutjon will
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Administration
Use Aseptic Technique

Parenteral medicinal products should be inspected for particulate matter prior to administration,
whenever solution and container permit. Only a clear and colourless solution should be used.

1. Remove the blue cap from BAXJECT II / BAXJECT III. Do not draw air into the syringe.
Connect the syringe to BAXJECT 11/ BAXJECT III.

2. Invert the system (the vial with the reconstituted solution has to be on top). Draw the

reconstituted solution into the syringe by pulling the plunger back slowly.

Disconnect the syringe.

4, Attach a butterfly needle to the syringe. Inject intravenously. The solution should be
administered slowly, at a rate as determined by the patient’s comfort level, not to exceed 10 ml
per minute. The pulse rate should be determined before and during administration of ADVATE.
Should a significant increase occur, reducing the rate of administration or temporarily
interrupting the injection usually allows the symptoms to disappear promptly (see
sections 4.4 and 4.8).

Ll

7. MARKETING AUTHORISATION HOLDER
Baxter AG

Industriestrasse 67

A-1221 Vienna

Austria

8. MARKETING AUTHORISATION NUMBER(S)
EU/1/03/271/001

EU/1/03/271/011

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION
Date of first authorisation: 02 March 2004

Date of latest renewal: 02 March 2014

10. DATE OF REVISION OF THE TEXT

Detailed information on this medicinal product is available on the website of the European
Agency http://www.ema.europa.eu.
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